M0142

w OPERATOR & PARTS
MANUAL

40 SERIES
GRAIN AUGER WAGONS

This manual is applicable to: 640, 840 and 1040 Grain Auger Wagons
i Model: AW
" Serial Number: 2433 and on

Record the model number and serial number of your grain auger wagon with date purchased:

Mode! Number

Serial Number

Date Purchased

58815-2

SERIAL NUMBER

The serial number provides importantinformation about
your auger wagon and may be required 1o oblain the
¢ correct replacement part.

The serial number plate is located on the front right

hand corner of the wagon frame. It is suggested that

the serial number be recorded in the space provided

above. Always provide the serial number and modal

i number when ordering parts from your KINZE Dealer

W oranytime correspondence is made with KINZE Manu-
T facturing, Inc.

Ravised 4/83



TABLE OF CONTENTS

TO THE OWNER rerererarsnesesaresannaasssasaase wassansaanns sovensanecinsbssnnesuasen 1-1
WARRANTY ....... eevesearesnsnes revmameseeernen ket ee st as s s snr s o e 1-2
INTRODUCTION
General Information ... ST SO PR U U UIPRPRO 2-1
SPECIFICATIONS .ocivrevancosssssrsasssassasessssssssiossssnsassasenssanssassstses s sssnsasmssscsncs .3-1/3-3
SAFETY PRECAUTIONS eetrasesessesnras kst etk s s saasas SRS aLenEa S e d1/4-2 -
SAFETY WARNING SIGNS ..ovccnmnccnsimcsansns reersesesra st s st sasen 5-1/5-3
LUBRICATION
Auger Bearings, Hinge And PTO ... vz 6-1
Chain Oiler Operation ........ccoccenenee e e a b en s 6-1
Drive Chains ..o e ST U UUT PSRRI 6-1
GEEATIIOK v s eereeereeriessisson s saaassseae sress e s o s e aba et st e s st s e 8-2
Lubrication Locations ... e teterea e 6-2/6-6
Whes! Bearings .....ccoociniiiiiineenn BRSO USSP OP O URU P, 6-1
OPERATION
Cleanout DOOT ..o cinee e et n s n bttt rcs st nines 7-3
Initial Preparation Of The Wagomn ... 7-1
Optional EIeCtronic SCaIE .........oorieoriiiiiin i 7-4
Tractor Preparation And HOOKUD ..o 7-1/7-2
UNIOAAING oot e r et a s 7-2
MAINTENANCE
Auger Drive Chain Adustment ... 8-2
AUGE! TIMING oot RUUSUIUPUISUTN 8-5
Axle Adjustment (Row Crop Wagon) ... 8-8
Axle Adjustment (Sof-Trak Wagon) .......cooveeeciniiimmmr s 8-9
Axle Adjustment (Wheel Wagon) ..o 8-9
Inside Tire Repair Or Removal (Row Crop Wagon) ... 8-7
Mounting Bolts And Hardware ... et et e e 8-1
Mud Scraper Adjustment {Sof-Trak Wagon) ... 8-5
Optional Electronic SCale ... B-9/8-11
Preparation FOr SIOTAg8 .....ooovv oo 8-13
Shear Bolt Profeclion .o e . 8-3/8-4
THE PTOBBUIE oo ieiveies e otereemiaaramrs e s antes s osseaas s e an e e cas e s 8-4
Tire Repair (Sof-Trak Wagon) ... ereernones ettt 8-6 )
Torgue Values Chart . et en et ne s 8-1
Track Alignment (Sof-Trak %‘@ggaﬁ; SRRSO VU UUPUUYOOUBTROOPS . o -
Track Tension {Sof-Trak %?zagm} ,,,,,,,,,,, ISP PP 85 .
YVertical Auger Fold ... et 872
Whee! Bearing Replacement ..., rerrernisreneenn B 128413
Wheel NUls ..oovene. SOOI PPROP e e 8-4
Wiring DIagram oo USSP ORI 8-3
PARTS LIST INDEX ..cocorvirimsssssmonsmssrssramsssssansassssssssssnsess sssassssssisrens crecanansanes P1
PARTS SECTION NUMERICAL IHDEX ..o vcvsvmcrsmsnnnissssnsssssmsoonssasssassasssssnsses 3

Rev. 4/93



PREDELIVERY/DELIVERY CHECK LIST

TO THE DEALER

Predelivery service includes assembly, lubrication, adjustment and test. This service assures that the wagon will be
. delivered to the customer ready for field use.

PREDELIVERY CHECK LIST

- After the wagon has been compiletely assembled, use the foliowing check list and inspect the wagon. Check off each
item as it is found satisfactory or after proper adjustment is made.

ad Wheel nuts are torqued to 425 . Ibs. Axles adjusted from shipping position to desired operating position.
O Tires are inflated to specified PSI of air pressure.

0 Chains are aligned and properly tensioned.

. 1 Al grease fittings have been lubricated, gearbox oil level checked and chain oiler filled.

1 Check to be sure all safety decals are correctly located and legible. Replace if damaged.

1 Check to be sure the red reflectors and amber reflectors are correctly located.

£

R S R S S B G T o M W R O PG, M U SR

% {1 Check to be sure SMV decal is in place and shipping cover removed.
i

| 0 Check to be sure safety/warning lights are working.

U Test run the augers.

il Check auger timing {(840/1040 Models). See "Auger Timing” in Maintenance Section.

BRI S ————

i U Check 1o be sure safety screens over horizontal augers are in place.

. O Paint all parts scratched in shipment.

This wagon has been thoroughly checked and to the best of my knowledge is ready for delivery to the
customer.

{Signature of Set-up Person/Dats)

OWNER REGISTER

Name Date Sold
Sireet Address Model
City & State Serial Number

I Rev. 4/33



DELIVERY CHECK LIST

At the time the wagon is delivered, the following check list is a reminder of very important information which should
be conveyed directly to the customer. Check off each item as it is fully explained to the customer.

1 Advise the customer that the durability and longevity of this or any other machine is dependent on reguiar
maintenance as directed in the operator's manual.

) Tell the customer about all safety precautions that must be observed while using this wagon.

0 Advise the customer of the specified tractor requirement for use with this wagon.

¥

1 Check axle spacing with customer to be sure axle is adjusted to desired operating width, !
T Along with the customer check to be sure the red and amber reflectors and SMV dscal are clearly visible with the |
auger wagon attached to the tractor. Check to be sure the safety/warning lights are in working condition. Tell the |
customer to check and follow federal, state/provincial and local regulations before towing on a road or highway. |
0 Along with the customer check to be sure the hitch height when attached to the tractor is sufficient to prevent severe :
bends in PTO U-joint angles. Check to be sure PTO s correct length for making turns and operating onuneventerrain.

{1 Complete Warranty And Delivery Report Form.

01 Give the operator's manual to the customer and explain all operating adjustments. '
To the best of my knowledge this machine has been delivered ready for field use and customer has been fuifyz
informed as to proper care and operation.

{Signature of Delivery Persor/Date)
AFTER DELIVERY CHECK LIST
The following is a list of items we suggest to check during the first season of use of the equipment.

71 Check with the customer as o the performance of the wagon.

01 Review with the customer the importance of proper maintenance and safety precautions.

73 Check for parts that may need to be adjusted or replaced.

U Retorque all wheel nuis to 425 i, Ibs.

71 Check to be sure all safety shields and screens are in place. ‘

H
“)Check to be sure all safety decals, reflectors and the SMV sign are correctly located and legible. Replace if damaged,
or missing. i

71 Check to be sure satety/warning lights are working.

O Check to be sure recommended lubrication procedures are being followed.

{Signature of Follow-up PersorvDate) '

RETURN THIS COMPLETED FORM TO KINZE® IMMEDIATELY, aiong with Warranty And Delivery Report. %
Retain photocopy of this form at dealership for After Delivery Check. :

Tear Along Perforation !
Rev. 4/93!
H




TO THE OWNER

KINZE Manufacturing, Inc. would like to thank you for your patronage. We appreciate your confidence in KINZE®farm
machinery. Your KINZE® auger wagon has been carefully designed and sturdily built to provide dependable operation
irt return for your investment.

This manual has been prepared to aid you in the operation and maintenance of the auger wagon and should
be considered a permanent part of the machine and should remain with the machine when you sell it.

it is the responsibility of the user to read and understand the Operator's Manual in regards to safety, operation,
jubrication and maintenance prior to operation of this equipment. It is the user's responsibility to inspect and service
the machine routinely as directed inthe Operator's Manual. We have attempted to cover all areas of safety, operation,
iubrication and maintenance; however, there may be times when special care must be taken to fit your conditions.

Throughout this manual the symbol A and the words, NOTE, CAUTION, WARNING and DANGER are
used to call your attention to important safety information. The definition of each of these terms used follows:

NOTE: Indicates a special point of information.

CAUTION: Indicates that a failure to observe can cause damage to the machine or equipment.

A WARNING: Indicates that a failure to observe can cause damage to the machine or equipment and/
or personal injury.

A DANGER: Indicates that a failure to observe can cause most serious damage to the machine or
equipment and/or most serious personal injury.

A WARNING: Some photos inthis manual may show safety covers or shields removed forvisuai clarity.
NEVER OPERATE the machine without all safety covers and shields in place.

NOTE: Some photes in this manual may have been taken of prototype machines. Production machines may vary in
appearance.

NOTE: Some photos and illustrations inthis manual show optional attachments instalied. Contact your KINZE Dealer
for purchase of oplional attachmenis.

A DANGER: Because of load capacities on bridges and roads and because the wagon is not equipped
with brakes, the wagon is not intended for hauling loads on public roadways. 1t is the operator’s responsibility
o be aware of and follow federal, state and local reguiations in this regard.

1-1 Hev. 4/83




WARRANTY

The KINZE Limited Warranty for your new machine is stated on the back of the retail purchaser's copy of the Warranty
And Delivery Report form.

Warranty, within the warranty period, is provided as part of KINZE’s support program for registered KINZE products
which have been operated and maintained as described in this manual. Evidence of equipment abuse or modification
beyond original factory specifications will void the warranty. Normal maintenance, service and repair is not covered
by KINZE warranty.

To register your KINZE product for warranty, a Warranty And Delivery Report form must be completed by the KINZE
Dealer and signed by the retail purchaser, with copiesto the Dealer, to the retail purchaser and to KINZE. Registration
must be completed and sent to KINZE within 30 days of delivery of the KINZE product to the retail purchaser. KINZE
reserves the right to refuse warranty on serial numbered products which have not been properly registered.

Additional copies of the Limited Warranty can be obtained through your KINZE Dealer.

if service or replacement of failed parts which are covered by the Limited Warranty are required, it is the user's
responsibility to deliver the machine along with the retail purchaser's copy of the Warranty And Delivery Reportto the
KINZE Dealer for service. KINZE warranty does not include cost of travel time, mileage, hauling or labor. Any prior
arrangement made between the Dealer and the retail purchaser in which the Dealer agrees to absorb allorpart ofthis
expense should be considered a courtesy 10 the retail purchaser.

KINZE warranty does not include cost of travel time, mileage, hauling or labor.

1-2 Rev. 4/43




INTRODUCTION

. This manual has been written to cover the 640, 840 and 1040 Model KINZE Auger Wagons.

The information and photos used in this manual were current at the time of printing. However, due to KINZE's continual
atternpt to improve its product, possible on-line production changes may cause your machine to appear slightly
different in detail. KINZE Manufacturing, Inc. reserves the right to change specifications or design without notice and
without incurring obligation to install the same on machines previously manufactured.

. Right hand and left hand as used throughout this manual is determined by facing in the direction the machine willtravel
when in use.

b R 621812

640 Wheel Wagon

5388112 CNBao

840 Safarak Wagan

8867710 5881518

840 Row 6{’8? Wagon : . - Tl
“ 90



INTRODUCTION

2-2 Rev. 4/83



SPECIFICATIONS

RH4S0
=]
e =
s —
3 c e 94 ff
i s §
D B
sl
T T
| zb/’*\% / E
§ WE S e
G o Tl ooy =
5 U 2 S DU ! i
’ T\ \"J )
§ : ] Ay
. : S
H

L

MODEL 640 Wheel 840 Wheel
(A) Tire Center To Center(Adjustable) 1&8” or 126“ 108" or 120"
(B) Transport Width, 108" Axf S >
" Transport Width, 120" Ax

© Width - Grain Tank 00
(Dy Length - Grain Tank - R 60"
{E) Height - Grain Tank B - -
(F) Total Length
(G) Height - Auger D;scharge i
{HyHeight - Top Of Auger.
(1) Side Of Wagon To Txp Qa‘ Sposi:
Wagon Weight - Empty

Hitch Weight - Empty

Hitch Weight - Loaded

Total Capacity*

Bushels/Minute - Max.*

32" Tires)
“x 32" Tires)

"2: ﬁsx -

Vert;aa Auger.

F ital Au ~Front

o0 Rear R T

Fiighting 12"-14" 358’* Helicoid 3/8" Helicoid
e . T ?fﬁ*’ Helicoid

‘Gearbox . S A Heawy Duts

Chain o

?ngackezs o

aéasgﬂgs

PTO - 1000 RPM (U-Joint W/Shatt Shearn)

PTO Yoke

Hydraulic Flow’ Control . ~ R L
Tires {NOTE: 305" x 32" tire on 640 ?zagan 245" x 32“ 12 ?ﬁy {2; **32‘% 5" x 32 12 ?i‘g‘ { }

reqzszres zzs** axie set%iﬁg } 305" x 32" 12 Ply {2} -

Spindie/Hub ol A2 0 BeR 2y e L AR08 (2
Hitch Clevis , N 3@&-{;& Single @z &{2@;2} e i;? i

‘Windows ' L L T “Standard Fron

Chain/Oiler/Lube Safz%; Sza&éar{f Standard

' Parking Jack S . U 7,0000bDrop Le 0,000 Lb. Drop Leg
Lights ??esf Mitd. 33?34:3;3??&%@ W/SAE Std. ?G{‘:si’?ﬂé{i‘f{}%’

Scale Option -~ - : - Factety Or Field Instaliation”
Tractor Requirement {Minimum) %ZE ?‘}”g HP 175 HP Q%a%{}gé%fi}

* Approximate with 15% moisture comn. Bushels and bushels/minute will vary with moisture content of grain and/or
BPM.

* R.1 traction-tread or B3 diamond-tread.
3.1 Rev. 4/93



SPECIFICATIONS

FHASO Eﬁ
e 3 M
/]
- ./ | E
|
! F >
MODEL 640 Sof-Trak 840 Sof-Trak
(A) Track Center To Cemer{Adjusiab e} 108" or 120" 108” or 120"

{B} Transport Width, 108" Ax
“Transport Width, 120" 'Ax '
{C) Width - Grain Tank
(Dy Length - Grain Tank
(E) Height - Grain Tank o
(F) Total Length .~ R
{(G) Height - Auger Discha;'ge
(H) Height - Top Of Auger =
(1) Side Of Wagon To Te;a Of Spout
Wagon Weight - Empty
Hitch Weight - Empty
Hitch Weight - Loaded
Total Capacity”
Bushels/Minute - Max.*

Vertical Auger L
Horizontal Auger Front . H.
IFREAE SRR N Rear - e hLH. 2*:2/3 Pitch L.
Flighting 12"-14" 358” He mad 3/8" Helicoid
; - 16" o 7/16" Helicoid

Gearbox o : - AT vy :
Chain b&o 8 Roller ,
Sprockets , ; - Industrial Grade with Ta;}ered Lm:k B;;s?;xngs
Bearings 110 -2" , -2 716"
PTO - 1000 RPM (U-Joint W/Shatt Shear) .~ '80HPRated /
PTO Yoke 138021 S§}§;r§e or 1 354’* 20" S;:si e
Hydraulic Flow Control Lol o standard oL Standard
Track Width 247 24"

Length - Overall 153" 153"

Length - Contact 108" 108”

End Wheels g 25" x 207 (8) 525" 1 207 (8)

Mid Wheels 18” Steel (8) 18" Stesl (8}
Hitch Clevis . - Boltsn'Single Or Double Clevis - All Models
Windows , - Standard Ft{;ﬁz ﬁmi Rear - All Models
Chain/Oiler/Lube Bank N IR
Parking Jack N 7, 000 Lb. Qf@g Le@ 10,000 Lb. Drop i@g
tights o YL “Rear Mtd. Safety/Warning W/SAE Std. Connector -
Scale Option Mot ﬁ&’%ﬁ’%@? Mot Available
Tractor Reguirement [(Minimum) Lo T BB TATEHP C475 HP 2WD/AWD

= Approximate with 15% moisture corn. Bushels gf’;ﬁ %}sa%gigf’fﬂzmﬁg will vary with ms&g&!ﬁ %ﬁiéﬁ?‘i? of grain andfor i?%??ﬁ

= Smooth or treaded truck tre.
3z . Rev. 4/83




SPECIFICATIONS

RHASC

=

MODEL 840 Rcw Crcﬁ 1040 Row Crop

{A) Tire Center To Cemer{hd;asiabfe}” - , 13{3“ or341/2"

?{B} ‘i*rans;xsrt Width, 30" Row o 'g
~Transport Width, Wide ' Row

,{C} Wichth - Grain Tank

(D) Length - Grain Tank

(E) Height - Grain Tank ,

(F) Total Length S : ~

(G) Height - Auger D;scharge , ﬁ 10" o

{H) Height - Top Of Auger . iEE s

{1y Side Of Tire To Tip Of Spout 30" Row 4 8" 46"

Wide Row 38 B L

‘Wagon Weight - Empty

Hitch Weight - Empty

Hitch Weight - Loaded ~

Total Capacity”

Bushels/Minute -

Vetical Auger

Horizontal ﬁasjger veg b Front
,,,,,, | Rear
Flighting 12"

18"

U os0BUMIN. 290 BuMin.
16" Full f#;:cn_,

12"-2/3 Pitch L.
3/8" Helicoid
7/16" Helicoid
Gearbox . UAZ76 Heavy Duty . f i
Chain Double No. 80 Rolle
Sprockets o R inéz,szma;{%rade ngz Tapered Lock’ i%zzshmgs
Bearings 2‘* 2 g 2" -2 71e"

PTO <1000 RPM (U-Joint W/Shafi Sheary - . 180'HP Rak R %’%%? Rated

PTO Yoke o
‘Hydraulic Flow Control
Tires

Spindie/Hub R & | B

Hitch Clevis , §~G¥2 S¥%‘%§ % %f E}&g% e ﬁiews ;ai %é@;:isi
‘Windows " Standard Front And Rear = All Models
Chain/Oiler/Lube Bank Siam:ia;é Standard

Parking Jack SR ' ADO00Lb. Dropleg
Lights AE Std Q@ﬁﬁeﬁi&f
Scale Option ST hEaerassny Or Field Instaliation d e T
Tractor Reguirement %ﬁisgg‘zgm ‘%?% HP 2WD/AWD 225 HP 4aWD

tandard 0o o
***Egé“Xég”?ﬁ ?5{ ;;

*  Approximate with 15% moisture corn. Bushels and bushels/minute will vary with moisture content of grain and/or RPM.
** Duals may be adiusied o canter over 3070r wide rows,
¥ R-1 traction-iread.
3-3 Hev. 4/93



4/90

3-4



SAFETY PRECAUTIONS A

Safe and careful operation of the tractor and auger
wagon at all times will contribute significantly to the
prevention of accidents.

Since a large portion of farm accidents occur as a result
of fatique or carelessness, safety practices should be of
utmost concern. Read and understand the instructions
provided in this manual. Listed below are a few other
safety suggestions that should become common prac-
tice.

A Alwaysdisengage PTO and shutofftractorengine
betore:

1. Leaving tractor seat.

2. Lubricating the auger wagon.

3. Cleaning out debris.

A Always keep hands, feet and clothing away from
moving paris.

A Make certain tractor is in safe operating condi-
tion with adeguate braking capabilities, especially when
operating on uneven terrain.

A Never operate the auger wagon without PTO
guards, tractor master shield and implement guards in
place. Make certain PTO guards turn freely and are
properly attached.

A Always make certain U-joint yokes are secursly
locked on tractor and implement shaft before operating
wagon.

A Grease telescoping PTO shaft reguiarly 1o mink-
mize thrust forces.

A Mever excesd 1000 PTO RPM or operate the
PTO at tull BPM with the augers emply.

A Always use adequate lights or safety warnings
when transporting the wagon on public roads and after
dark. Check with local law enforcement agencies for
specific requirements.

A Always make certain there is adequate over-
head clearance before folding or unfolding the unloading
auger.

A Limit towing speed to 15 MPH when empty and
10 MPH when loaded.

A Never permit any persons other than the opera-
tor to ride on the tractor and never permit persons 1o ride
on or in the wagon at any time.

A Always fold unloading auger to down position
before fransporting wagon.

A This machine has been designed and built with
your safety in mind. Any alteration to the design or
construction may create safety hazards. Do not make
any alterations or changes to the equipment, but if any
afterations or changes are made you must foliow all
appropriate safely standards and practices o protect you
and others near this machine from injury.

A Before applving pressure 1o the hydraulic sys-
temn, make sure all connections are tight and that hoses
and fittings have not been damaged. Hydraulic fluid
escaping under pressure can have suflicient force o
penelrate skin, causing injury or infection.

& Because of load capacities on bridges and roads
and because the wagon is not equipped with brakes, the
wagon is not intended for hauling ioads on public road-
ways. ltisthe operator’s responsibility to be aware of and
follow federal, state and local regulations in this regard.

Hev. 4/63



SAFETY PRECAUTIONS A

A At all times keep children off of and out of auger
wagorn.

A Rim and tire servicing can be dangerous. Explo-
sive separation of a tire and rim parts can cause serious
injury or death. The multipiece rim used onthe Sof-Trak
wagon requires that specific procedures and safety in-
struction be followed in mounting and demounting of the
tires. Do not attempt to mount a tire unless you have the
proper equipment and experience 10 perform the job.
This should only be done by persons properly trained and
equipped to do the job. Always maintain the correct tire
pressure. Do not inflate the tires above the recom-
mended pressure. When inflating tires, use a clip-on air
chuck and extension hose long enough to allow you to
stand to one side and NOT in front of or over the tire
assembly. Use a safety cage to enclose the tire and rim
assembly when inflating. Inspect tires and wheels daily.
Do not operate with low pressure, cuts, bubbles, dam-
aged rims or missing lug bolts and nuts.

A Never transport Row Crop wagon or load Row
Crop wagon with grain with outer wheels removed.

A Windows give only a limited view of what is
behind the wagon. Always check carefully, including
blind spots, before backing or tuming the wagon.

4-2

Rev. 4/92




SAFETY WARNING SIGNS A

o '23 The “WARNING” signs illustrated on these pages are placed on the machine to warn of hazards. “The

"~ warnings found on these signs are for your personal safety and those around you.” OBSERVE THESE
WARNINGS!
*Keep these signs clean so they can be observed readily. Wash with soap and water or cleaning solution as required.
*Replace “WARNING" signs should they become damaged, painted over or if they are missing.
«Check the SMV decal pericdically. Replace if it shows loss of any of its reflective property.

*When replacing decals, clean the machine surface thoroughly using soap and water or cleaning solution to remove
all dirt and grease.

5861521

Part No. 7200-03
Red Reflector (Qty. 4)

Part No. 7200-04
Amber Reflector (Qty. 2)

Part No. 7100-36
SV Decal

51 ' 4750



SAFETY WARNING SIGNS

A

A\ CAUTION

Read and undersiand the Operstor's Manual

. Stop ihe Iractor engine Delore lesving the
eperatocs platfarm.

. Weep riders off the machine.
Make ceriain everyone is clear of the machine
belosre alarting the racior engine and
cperating.

. Keep sll shieids in place.

. Never lubricate, adjust, unciog or service the
machine with tractor engme running,

. Wall for all movement lo stop belode servicing

. Kesp hands, feet and cloihing sway from
moving paris.

. Use Nashing warning lighls when operaling on
highways escept when prohibiled by law,

Part No. 7100-46

ACAUTION

WINDOWS GIVE ONLY A LIMITED
VIEW OF WHAT |5 BEHIND THE
WAGON. ALWAYS CHECK
CAREFULLY, INCLUDING BLIND
SPOTS, BEFORE BACKING CR
TURNING WAGOMN.

Part No. 7100-112

FAILURE TO HEED THESE WARNINGS MAY RESULT
i PERSONAL INJURY OR DEATH.

NEVER ALLOW ANYONE ON OR IN WAGON WHILE
OPERATING. ALWAYS UNHOOK WAGON FROM
TRACTOR WHEN PERFORMING REPAIRS INSIDE
OF WAGON, ALL NORMAL MAINTENANCE CAN
DE PERFOAMED WITHOUT CLIMBING INSIDE OF
WAGON

WAGON IS INTENDED FOR FIELD USE ONLY
10W ONLY WITH FARM TRACTDR ALWAYS
DBEY ALL LAWS AND LOAD LIMITS WHEN
TRANSPORTING

Part No. 7100-82

A WARNING A

THIS MACHINE HAS BEEN DESIGRED
AHD BUILT WITH YOUH SAFETY I
WEND. ANY ALTERATION TO THE
DESIGH OR CONSTRUCTION MAY
CHEATE SAFETY HAZARDS. 0O BOT
BAKE ANY ALTEHATIONS OF CHANGES
T THE EQUIPHIENT, BUT IF ANY
ALTERATIONS OR CHANGES ARE
MADE YOU 8UST FOLLOW ALL
APPROPRIATE SAFETY STANDARDS
AND PRACTICE TO PROTECT YOU
LMD OTHERS HEAR THIE MACHINE
FROM IURY,

F

%,
Pisnan

Part No. 7100-80

HYDRAULIC FOLDING AUGER

FAILURE TO HEED THIS
WARNING MAY RESULT
IN PERSONAL INJURY
OR DEATH.

KEEP CLOTHING, YOURSELF
AND OTHERS WELL CLEAR
WHEN FOLDING AND
UNFOLDING AUGER

Part No. 7100-81

£3881-5

A DANGER
FLOWING GRAIN TRAPS
AND GUFFOCATES

A DANGER

SERIOUS INJURY OR DEATH
CAN RESULT FROM
CONTACT WITH ELECTRIC
LINES. USE CARE TO AVOID
CONTACT WITH ELECTRIC
LINES WHEN MOVING OR
OPERATING THIS MACHINE.

N7

Part No. 7100-117

A DANGER

Do Not Tow Loaded Wagons on Public

Aoada and Bridges.

if you must tow a loaded wagon on

public roads and bridges:

1. Do not exceed 10 mph.

2. Check operator's manual for the
loaded weight of the wagon,

3. Tow only on roads and bridges
capabte of carrying the loaded
weight of the wagon.

4. Know and obey all laws and
regulations.

\ Part No. 7100-120

N

et

' A\ WARNING |

TOW ONLY WITH
FARM TRACTOR.

Part No. 7100-56

*&,L{:g?

Parn No. 7100-134

5-2

!

E HEVER OPERATE WAGON
WHEN INEPECTION COVER |

I IS REMOVED. |

%

Part No. 7100-80

Part No. ?’%ﬁa’}g‘?
4/80



SAFETY WARNING SIGNS

A WARNING A

NEVER OPERATE PTO SHAFT
ABOVE 1000 PTO RPM.
NEVER RUN WAGON AUGERS
AT FULL RPM WHEN EMPTY.

F195-79

Part No. 7100-7¢

4887520

WELL CLEAR

Part No. 7100-142

ENGINE.

TIME.
IS RUNNING.

Part No. 7100-118

SHIELD MISSING

5-3

DO NOT OPERATE

SHIELD MISSING
D0 NOT OPERATE

1S REMOVED.

A DANGER

- ROTATING AUGER -
WHEN OPERATING DUMP
DOOR KEEP CLOTHING,
YOURSELF AND OTHERS

A CAUTION A

1. SHUT OFF PTO AND TRACTOR

2. OPEN BRASS VALVES LOCATED
UNDER OILER TANK.

3. START TRACTOR ENGINE AND
ENGAGE PTO AT IDLE FOR A SHORT

4. REMAIN ON/IN TRACTOR WHILE PTD

5. DISENGAGE PTO AND SHUT OFF
TRACTOR ENGINE.

6. CLOSE BRASS VALVES LOCATED
UNDER DILER TANK.

HEVER OPERATE WAGON |
WHEN INSPECTION COVER ]

T

o118

i

Part No. 7100-80

4/90



SAFETY WARNING SIGNS A

NEVER TRANSPORT WAGON OR
LOAD WAGON WITH GRAIN WITH
OUTER WHEELS REMOVED

The two outer wheels on Row Crop wagons are
removed to allow narrower width for truck ship-
ment. Using extreme caution, unload wagon in
level area. Tipping may ocour because of narrow
whee! base! Install cuter wheels immediately.

s

Part No. 7100-161
Row Crop Wagon Only
{Temporary shipping warning)

59577-8

A DANGER A

NEVER TRANSPORT WAGON
OR LOAD WAGON WITH
GRAIN WITH OUTER WHEELS

REMOVED

T100-163

Part No. 7100-182
Row Crop Wagon Only
{1 on each side of wagon)




LUBRICATION

The following pages show the location of all lubrication
points. Proper lubrication of all moving parts will help
ensure efficient operation of your KINZE auger wagon
and prolong the life of friction producing parts.

AUGER BEARINGS, HINGE AND PTO

Those parts equipped with grease fittings should be
jubricated at the frequency indicated with an SAE
multipurpose type grease. Be sure to clean the fitting
thoroughly before using grease gun. The frequency of
jubrication recommended is based on normal operat-
ing conditions. Severe or unusual conditions may
raquire more frequent attention.

DRIVE CHAINS
58619-50
*ﬁd{ = N

‘fﬁrr( e

The auger wagon is equipped with a one gallon capac-
ity chain oiler system that enables you to safely and
conveniently lubricate the drive chains without remov-
ing the inspection cover. Aquality engine oil or equiva-
lent SAE 30 weight oil should be used. The chains
should be lubricaled at lsast daily or more frequently i
desired, particularly under extrame operaling condi-
tions.

CHAIN OILER OPERATION:
1. Shut off PTO and tractor engine.
2. Open brass valves located under oiler tank.

3. Start tractor engine and engage PTO atidle fora
short time.

A DANGER: Remain on/in tractor while PTO
is running.

4. Disengage PTO and shut off tractor engine.

5. Close brass valves located under oiler tank.

A DANGER: Never turn oiler on or work
around PTQ, gearbox or chains and sprockets or
allow anyone else to do so while PTO is running.
CAUTION: Extreme operating conditions such as
dirt, temperature or speed may require more fre-
quent lubrication.

A DANGER: NEVER REACH UNDER THE
WAGON TO OIL CHAINS WHILE THE CHAINS ARE
MOVING. THE SPROCKETS AND CHAINS COULD
PULL YOU INTO THE DRIVELINE RESULTING IN
SEVERE INJURY OR DEATH!

A DANGER: DO NOT OPERATE WAGON
WITH INSPECTION COVER REMOVED.

WHEEL BEARINGS

Wheel bearings should be checked and lubricated
annually.

Faise wheel off the ground and remove the dirt cap.
Check for endplay in the bearings by moving the tire in
and out. Rotate the tire to check for roughness in the
bearings. If bearings sound rough, the hub should be
removed and the bearings inspected and replaced ¥
necessary. See “Wheel Bearing Replacement” inthe
Maintenance Section of this manual.

if bearing replacement is not necessary, while the
wheslis raised and the dirt cap removed, pump grease
into the hub until grease comes out throughthe bearing
rollers. Replace dirl cap.

Rev. 4/83



LUBRICATION

GEARBOX

46331-8 4973510

“ Qil Level
a4

540 Models - To check oii level 840/1040 Models - Style A 840/1040 Models - Style B

remove plug. To check oil level remove plug, Tocheckoillevelremove plug.
elbows and nipple.

Using a clean piece of wire as a dip stick measure oil level to be sure it is half way up on the horizontal cross shaft.
Fill as needed with SAE 90 oil.

NOTE: Oil level should never exceed more than half way up on the cross shaft.

640 MODELS

3861947 4633127

Weekly N
% N :
i N Center Bearing
N ) R
% S {Horizontal Auger}
$8615.25 / 43111 N 51360
ISR N

Upper Bearing (Vertical Auger) Lower Bearings {(Vertical Auger) Center Bearing
Front Bearing (Horizontal Auger) {Weriical Auger)

CAUTION: Exireme operating conditions such as dirt, temperature or speed may require more frequent
jubrication,
8-2 Rev. 4/93



LUBRICATION

. 55615-24

=

Wheel Bearings (1 Zerk Per Wheel Hub

463317 58613-51

Annually

)

Drive Chains

STYLE A

Daily

el 4014 8 KINasl e S

Drive Chain Idlers

{Vertical and Horizontal Augers)

—

Daily

NOTE: Disconnect PTO
from tractor. Hetract
PTO assembly and rotate
shigld to expose grease
fitting on PTO slide.

CAUTION: Extreme operating conditions such as dirt, temperature or speed may require more frequent

iubrication.

&-3

Rev. 4/93



LUBRICATION

840/1040 MODELS

58619-53

ei Beaﬁng
(Horizontal Auger)

Upper Bearing (Vertical Auger) Lower Bearings (Vertical Auger) Center Bearing
Front Bearing (Horizontal Auger} (Vertical Auger)

3861523

4973514

Annuslly

T ——— |

Wheel Bearings (1 Zerk Per Wheel Hub)

Chain ldlers
{Vertical and Horizontal Augers)

CAUTION: Extreme operating conditions such as dirt, temperature or speed may require more frequent

tubrication
8-4

Fev, 4/93




LUBRICATION 840/1040

49735-13

Daily
Drive Chains
58619-12
Daily

T i&v
STYLEC
— NOTE: Disconnect PTO
S

= el ! from tractor. Retract

: L <Y PTO assembly and rotate
shield fo expose grease
fitting on PTO slide.

[

o -

— b “:;:f;{ﬁ-l N . e

CAUTION: Extreme operating conditions such as dirt, temperature or speed may require more frequent
fubrication.
6-5 Hev. 4/93



LUBRICATION
SOF-TRAK Wagon Track and Carriage

347317

Axle
{2 Per Side)

.:’\ i

Weekly

a—-« ‘\
Annually Weekly
*Endwhes! Spindle Bolt *Midwheel Spindle Bolt
(2 Per Endwheel Assembly) (2 Per Midwheel Assembly)

* pump grease into hub until grease comes out around the seals.

ROW CROP Wagon Axle

P———

Daily

Paraliel Linkage Assembly
(21 Zerks Per Side)

CAUTION: Extreme operating conditions such as dirt, temperature or speed may require more frequent
jubrication.

6-8 Rev. 4/93



OPERATION

The following information is general in nature and was
written to aid the operator in preparing the tractor and
auger wagon for use and {o provide general operating
procedures.

INITIAL PREPARATION OF THE WAGON

Lubricate the auger wagon per the lubrication informa-
tion in this manual prior to initial operation and at
prescribed intervals thereafter. Make sure all tires
have been properly inflated prior 1o each use. Check
all drive chains for proper tension and lubrication.

TRACTOR PREPARATION AND HOOKUP

1. Slide tractor drawbar in as far as possible and still
allow PTO shaft to have sufficient clearance to prevent
damage to drive line components when making shamp
turns and operating over uneven ground.

2. Connect auger wagon to tractor hitch using a high
quality hitch pin of sufficient length and secure pinwith
a locking device.

Recommended pin diameter:

Single Clevis ............ Pin recommended and
supplied by the tractor
manufacturer. (Max. 1 3/4")

Double Clevis ........... Min. 1 3/8"Max. 1 1727

NOTE: The single clevis hitch can be turned over
for an additiona!l 1 1/2” hitch height adjustment.
{Hecommended mounting bolttorgue - 380 #. bs.)

NOTE: Auxiliary attaching systems (safety chains)
are available from KINZE Repair Paris. Check state
and local regulations for requirements.

58780-5

3. Attach wagon PTO connecting yoke to tractor PTO
shaft. Be sure spring loaded yoke pin engages groove
intractor PTO shaft. Check that slip tube grease fitting
is visible through hole of outer tube.

CAUTION: Ensure hitch height is sufficient to
prevent severe bends in PTO U-joint angles.

4. Attach quick disconnect fitting 1o ends of hydraulic
hoses to match tractor hydraulic ports. (150 couplers
standard equipment} Connect hydraulic hoses to
tractor ports in a sequence which is both familiar and
comioriable to the operator.

A WARNING: Before applying pressure to
the hydraulic system, make sure all connections
are tight and hoses and fittings have not been
damaged. Hydraulic Hluld escaping under pbres-
sure can have sufficient force 1o penetrate skin,
causing injury or infection.

IMPORTANT: Always wipe hose ends 1o remove
any dirt before connecting couplerstotraciorporis,

Rev. 3/92



OPERATION

5. Raise parking jack to maximum height to prevent
damage in uneven field conditions.

6. Connect the seven terminal breakaway connector
receptacle for the light package on the wagon to the
seven pin connector on the tractor. If your tractor is not
equipped with the SAE Standard 7-pin connector,
obtain through your local tractor supply dealer. Check
1o be sure clearance lights and signal lights are work-

ing.

A DANGER: Because of load capacities on
bridges and roads and because the wagon Is not
equipped with brakes, the wagon Is not intended
for hauling on public roadways. It isthe operator’s
responsibility to be aware of and follow federal,
state and local regulations in this regard.

NOTE: If using an auxiliary attaching system to
retain the connection between the auger wagon
and tractor hitch, be sure the auxiliary attaching
system Is of sufficient strength and length and
correctly attached. Also be aware of PTO clear-

ance.
WACO10

An auxiliary attaching system (safety chain) is avail-
able from KINZE Repair Parts through your Kinze
Dealer.

A DANGER: Windows glve only a limited
view of what isbehind the wagon. Theuseofarear-
view mirror Is recommended to aid the operator in
seeing behind the wagon. Always check carefully,
including blind spots, before backing or turning
the wagon.

UNLOADING

The unloading speed will vary with the moisture con-
tent of the grain and the PTO speed. The amount of
opening on the grain flow control gate can also be used
to gdjust univading speed.

72

1. After checking to see there are no power lines or
other obstacles in the way, fold the unloading auger
into the unloading position. The cylinder should be fully
extended and the folding linkage locked over center to
lock the augers in place. It is not necessary that the
housing be bolted together. Check the speed at which
the auger folds and if necessary adjust the tractor flow
control. If the auger folds too fast it could damage the
hinge assembly or force the spring loaded bearing at
the upper end of the auger out of adjustment.

2. With clutch disengaged and tractor idling, engage
PTO.

3.Opengrain flow control gate. The amount of opening
can be determined by the position of the control gate
indicator on the front of the grain tank.

4833150

4. Increase tractor RPM to the desired speed. (Notto
exceed 1000 PTO RPM.)

CAUTION: Ifthe auger wagon is being unloaded on
the move, disengage PTO before making any sharp
turns.

5. As grain flow slows, reduce tractor RPM to idle.

CAUTION: Do notoperate tractor PTO at full speed
with the augers emply.

6. When grain flow stops, close the grain flow control
gale.

7. Disengage PTO.

NOTE: lfwagon is used around power lines, buildings,
trees or other obstacles or if the wagon is being used
inroughfield conditions, the unloading auger shouldbe
folded after unioading.

A DANGER: Care must be taken when oper-
ating wagon and/or folding unioading auger around
power lines.

Fev. 4/93



OPERATION

CLEANOUT DOOR

A DANGER: Never open cleanout door while
PTO and/or augers are running.

All models are equipped with a dump door that is
designed primarily for clean out purposes. However,
the door can be used for pit dumping.

At the end of each season or extended use, the clean
out door should be removed and the auger chamber
cleaned of all debris and accumulated grain to prevent
rust and mold.

Pit Dumping

if the wagon is being used strictly for pit dumping, it is
important that the vertical auger drive chain be re-
moved.

With the PTO disengaged and the tractor engine shut
off, remove the cleanout door. Starttractorengine and
engage PTO. Regulate grain flow using grain flow
control gate.

A DANGER: Never work around PTO, gear-
box or chains and sprockets or allow anyone else
to do so while PTO is running.

~§

586153

840/1040 Models

4150



OPERATION

OPTIONAL ELECTRONIC SCALE

58618-34

An electronic scale option is available for 640 and 840
Wheel auger wagons and 840 and 1040 Row Crop
wagons (Not available for Sof-Trak models). The elec-
tronic scale option includes two weigh axles (four on
Row Crop models), one hitch weigh beam, a scale
indicator console for tractor mounting and the required
cables, brackets and hardware for mounting.

7-4

Suggested Operation Procedures

NOTE: Movement of the wagon will cause the scale
indicator reading to fluctuate.

Step 1 Press "ON" fo turn scale on.

NOTE: Allow 1010 30 minutes for the scaletowarm
up.

Step 2 Prior to unloading the wagon, press "TARE".

Step 3 Uniload wagon. The negative reading on the
scale indicator is pounds unioaded. Record weight.

Repeat Steps 2 and 3 each time the wagon is
unloaded.

Consult scale manufacturer's manual provided for
additional information.

Rev. 4/43




MAINTENANCE

MOUNTING BOLTS AND HARDWARE

Before operating the wagon for the first time, check to NOTE: Over tightening bolts can cause as much
be sure all nuts and bolts are tight. Check all nuts and damage as under tightening. Tightening a bolt
bolts again after approximately the first 50 hours of beyond the recommended range can reduce its
operation and at the beginning of each season there- shock load capacity.

after.

All bolts used on the KINZE wagon are Grade 5 (high
strength) unless otherwise noted. Refer to the torque
values chart when tightening bolts.

TORQUE VALUES CHART - PLATED HARDWARE

Bolt Grade 2 Grade 5 Grade 8
Diameter Coarse Fine Coarse Fine Coarse Fine
1/4" 50 In. Lbs. 56 in. Lbs. 76 In. Lbs. 87 In. Lbs. 9 Fi. Lbs. 10 Ft. Lbs.

B8Ft.lb

9 Ft Lbs. 4 Ft. Lb
Ft. | |

} o i.b - I R i 7S - F S0 B Tar S XL IS I
35 Ft. Lbs. 40 Fi. Lbs. 57 Fi. Lbs. 80 Ft. Lbs.
50 Ft. Lbs. 60 Ft. Lbs.

bs.

140 Bt Lbs. | 320 Ft. Lbs.

125 Ft. Lbs.

1838 480 Ft. Lbs. 560 Ft. Lbs. 1100 F1. Lbs. 1780 Ft. Lbs. 2030 Fi. Lbs.
1 172" 650 Fi. Lbs. 730 FL. Lbs. 1450 Fi. Lbs. 1650 Fi. Lbs. 2307 Fi. Lbs., 2870 FL Lbs.

NOTE: Unplated bolts should be torqued aproximately 1/3 higher than the above values. Bolts having lock
nuts should be tightened to approximately 50% of amounts shown in chart. Bolts lubricated prior to
instaliation should be torqued to 70% of value shown on chart.

O GRADE 2 GRADE 5 @ GRADE 8
No Marks 3 Marks 6 Marks

81 Rev. 3/482



MAINTENANCE

AUGER DRIVE CHAINS ADJUSTMENT

To prevent excessive wear on the auger drive chains
and sprockets, the chains must be maintained and
properly tensioned.

Adijust horizontal chain tension and vertical chain ten-
sion as follows:

4873510

A DANGER: Never run chains with inspec-
tion cover removed.

1. Tighten 5/8" lock nut until spring housing sleeve
bottoms out.

2. Back off lock nut until spring housing sleeve can
be rotated freely by hand.

CAUTION: Chain idler spring adjustment nuts
MUST NOT BE OVER TIGHTENED. Sleeve around
spring must always turn freely by hand. After nut
is tightened, if sleeve does not turn freely, loosen
adjustment nut until it does.

VERTICAL AUGER FOLD

The vertical auger fold is preset at the factory and
should require no additional adjustment. However, if
the auger housing or cylinder is replaced, adjustment
may be necessary.

When properly adjusted, the folding linkage should
“snap"” over-center at the end of the extended stroke of
the cylinder. This over-center action holds the unioad-
ing auger in position without the need for hydraulic
pressure from the cylinder.

A DANGER: Stand clear when folding auger.

To adjust the folding linkage, loosen jam nut, remove
pin from one end of linkage arm and rotate the arm in
or out as required.

If the linkage arm is adjusted, the auger housing stop
bracket (located on the grain tank and used when the
auger is folded for transport) will need to be adjusted.
58618-12

5861958

-

Hev. 4/82




MAINTENANCE

WIRING DIAGRAM

oy B LI L
§ I &
5 0 s
215
fav) %¢]
2 - Yellow
e White
™ Brown
Green
Black
Red
e Blue
L > 5’
O |+ |o w5 7 Terminal
o |8 |2 2E|E Connector
= - o3 2 x
18 |1g |5|5|5
s o
a 18 I Fi|=2

*Optional lights {to be supplied by customer} may be wired
into existing auxiliary and work light wires in harness.

Light package supplied on the 40 Series grain auger
wagon meets ASAE standards. Forthe correct wiring
harnessto be wired intothe lights on yourtractor, check
with the tractor manufacturer.

£9322-35

8-3

SHEAR BOLT PROTECTION

To ensure driveling and gearbox protection, all KINZE
auger wagons are equipped with a shear bolt yoke in
the PTO shaft. Should the auger become obstructed,
the yoke is designed to shear the connecting boii(s)
before further damage can occur.

NOTE: Always use identical quantity, size and
grade of bolt(s) for replacement.

4633118

Shear Bolt
Access Holes

Style A PTO assembly (shown above) is equipped with
access holes inthe PTO shield to permit replace of the
shear bolts without removal of the guard.

Style B PTO assembly (not shown) shear bolts acces-
sible from end of PTO shield. (Similar to Style A)

71484-6

Style C PTO assembly shear bolt shown above.

Rev. 4/93



MAINTENANCE

NOTE: Always use Identical quantity, size and
grade of bolt(s) for replacement.

- Shear is located in tractor half of PTO
assembly. Two 5/16"-18 x 1 1/2" Grade 5cap screws
and lock nuts are used.

Style B - Shear is located in tractor half of PTO
assembly. Two 3/8"-16 x 1" Grade 5 cap screws and
lock nuts are used.

[840/1040 MODELS |

Style A - Shear is located in tractor half of PTO
assembly. Two 5/16"-18 x 1 1/2" Grade 5 cap screws
and lock nuts are used.

o

o

Style B - Shear is located in tractor half of PTO
assembly. Two 3/8"-16 x 1" Grade 5 cap screws and
lock nuts are used.

Style C- Shearis located inwagon half of PTO assem-
bly. One 3/8"-16 x 2 1/2" Grade 5 cap screw and fock
nut is used.

g-4

WHEEL NUTS

The wheels are attached to the hubs with press fitbolts
through the hub flanges and wheel nuts. Uponany re-
moval and installation of the wheel, clean threads with
a wire brush and oil lightly to retard corrosion.

Tighten wheel nuts to 425 foot pounds torque and
retorque periodically thereafter as follows:

a. After 4 hours use.

b. After 16 hours use.

¢. Weekly during season.

TIRE PRESSURE

Tire pressure should be checked regularly and prior o
each use of the wagon and maintained as follows:

Minimum/Maximum

184 %38 10Ply. i .......35 PSI/40PSI
245 %32 12 P 35 PS40 PSI
305X 32 12PIY oo 35 PSI/40 PSI
*8.25 x 20; Sof-Trak Wagon ... *55 PSI

*All tire pressures must be equal.

A DANGER: Rim and tire servicing can be
dangerous. Explosive separation of a tire and rim
parts can cause serious injury or death.

The multipiece rimusedon
the Sof-Trak wagon re-
quires that specific proce-
dures and safety instruc-
tion be followed in mount-
ing and demounting of the
tires. Do not attempt to
mount a tire unless you
have the proper equipment
and experience to perform the job. This should
only be done by persons properly trained and
equipped to do the job. Always maintain the cor-
rect tire pressure. Do not inflate the tires above the
recommended pressure. When inflating tires, use
aclip-onair chuck and extension hose long enough
1o allow you to stand to one side and NOT in front
of or over the tire assembly. Use a safety cage o
enclose the tire and rim assembly when inflating.
inspect tires and wheels dally. Do notoperate with
low pressure, cuts, bubbles, damaged rims or
missing wheel bolts and nuts.

Rev. 4/93



MAINTENANCE

AUGER TIMING

Any time chains have beenremoved, check by rotating
horizontal and vertical augers by hand to be sure the
bolts on the front of the horizontal auger do not strike
lower vertical auger flighting. (840/1040 Only)

if vertical augers or bullet assembly have been re-
moved for any reason, special care must be taken to
reinstall bullet assembly in the proper position. It is
possible to install the bullet assembly in two positions
180° apart. One position will place the auger assembly
out of time and restrict the flow of grain between the
upper and lower auger. The proper location is noted in
the photo below. A properly instalied bullet assem-
bly places the drive pin where it is closest to the
flighting on the auger when measuring down the
drive pin to the flighting on the auger.

BB615-39/54813-41/54813.38

MUD SCRAPER ADJUSTMENT
{Sof-Trak Wagon)

54774-30

Mud Scraper

Slotted attachment holes on the scrapers allow for
scraper adjustment. Each scraper should be adjusted
to maintain 1/8” clearance between the scraper and
tires.

TRACK TENSION (Sof-Trak Wagon)

Cap

——

There should be approximately 1/4°10 3/8"of saginthe
track at the midpoint between the front and back tires,
To check for proper tension, lay a siraight edge across
the complete lengthof the track. Measure the distance
between the track and the straight edge at the mid-

point,

If adjustment is needed, ioosan the four 3/4” attach-
ment cap screws on the inside sidebar and the four
34" aftachment cap screws on the outside sidebar on
one end {front or rean of the wagon. Tum the 17
adjusting bolt onthe end of each sidebar in or out equal
amounts according fo the adjusiment needed. He-
fighten the four 3/4" cap screws on each sidebar
Torgue (o 220 1. bs. For additional adjustment it may
be necessary 1o repeal the above procedure on the
opposite end of the track,

Hev. 4/93



MAINTENANCE

TRACK ALIGNMENT (Sof-Trak Wagon)

RH430

HHOS0390

Track Center Lugs

E’/i/,////// X
///,éﬁ i
.

7

T Wear Area

i
.

When properly aligned, the track centerlugs shouldrun
centered between the dual endwheel tires as the lugs
enterthe tires whenthe tracks are rotated. Propertrack
alignment isimportant and should be checked dailyto
insure maximum life of the tires and tracks.

Misalignment will cause heat build up and scuffing of
the rubber on the inside of the fires.

Equal tire pressure is' important to insure proper track
alignment. See "Tire Pressure”.

Alignment adjustment is made by loosening the four

3/4" cap screws on each sidebar and extending or
retracting the sidebar(s) until proper alignment is ob-
tained. Extending the sidebar (Turning 1" adjusting
bolt clockwise) closest to the tire showing wear of
retracting (Turming the 1" adjusting bolt counterciock-
wise) the sidebar on the tire on the opposite side will
move the lugs away from the tire. Retighten the four
3/4" cap screws on each sidebar. Torqueto 2201t ibs.

8-8

TIRE REPAIR (Sof-Trak Wagon)

To remove a tire for repair, position a jack at the axle
and raise the side of the wagon. Remove mud scraper.

Mark the position of both the inside and outside side-
bars nearest the tire being removed. Loosen the four
3/4" cap screws and 1 1/4" spindle bolt on each
sidebar. Loosenthe 1" adjusting bolt on each sidebar.
Remove the sidebar on the side next to the tire being
repaired. Remove wheel nuts and remove tire.

After the tire has been reinstalled and the wheel nuts
torqued to 425 ft. Ibs., reinstall the sidebar. Extend
sidebarsto the previously marked positions andtighten
all hardware. Torque 3/4” cap screws to 220 ft. Ibs. and
11/4" spindle bolt to 13601t Ibs. Replace mud scraper.
Check track alignment, track tension and mud scraper
clearance. Adjust if necessary.

NOTE: Retorque wheel nuts as follows:
a. After 4 hours use.
b. After 16 hours use.
¢. Weekly during season.

A DANGER: Rim and tire servicing can be
dangerous. Explosive separation of a tire and rim
parts can cause serious injury or death.

The multipiece rim used on
the Sof-Trak wagon requires
that specific procedures and
safety instruction be fol-
iowed in mounting and de-
mounting of the tires. Do
not attempt to mount a tire
unless you have the proper
equipment and experience
to perform the job. This should only be done by
persons properly trained and equipped to do the
job. Always maintain the correct tire pressure. Do
not infiate the tires above the recommended pres-
sure. When Inflating tires, use a clip-on air chuck
and extension hose long enough to allow you to
stand to one side and NOT in frontof orovertheftire
assembly. Use a safety cagetoenciose thetireand
rim assembly when Infiating. Inspect tires and
wheels daily. Do not operate with low pressure,
cuts, bubbles, damaged rims or missing wheel
boits and nuis.

Hev. 4/53



MAINTENANCE

INSIDE TIRE REPAIR OR REMOVAL
{Row Crop Wagon)

In order 1o repair or remove the inside tire on the Row
Crop wagon, the complete tire/axle assembly on that
side of the wagon must be removed.

IMPORTANT: ifthereis grainonthe wagon, itmust
be unicaded.

Make sure the wagon is on level ground that is firm
enough to support the weight of the wagon while the
wagon is raised. Hitch the wagon to a tractor to
stabilize the wagon fore and aft.

Remove the two 1" x 8" cap screws onthe center axles.
Place a hydraulic jack under the wagon frame just
ahead of the tiresaxle assembly and raise the wagon
until weight is removed from the assembly. Place
blocking under the wagon at the front axle/frame to
support the wagon and lower the jack untilthe frame is
supported by the blocking. There will be some side
pressure on the wagon when the tire/axie assembly is
being removed and reinstalled. Therefore, the block-
ing must be placed in such away asto give awide base
of support as shown below.

55536-13

To remove the tire/axle assembly, attach a chain
around the top pivot pin and using a forkiift or loader,
raisethe tire/axdde assembly slightly and siowly back up.
if the assembly won slide oul, move fup and down to
free H.

8-7

595366

IMPORTANT: Care must be taken to prevent pull-
ing or pushing the wagon off the support blocking
while removing and installing the assembly.

A DANGER: Never work around or under the
wagon with the tire/axle assembly removed.

Remove wheel nuits and remove tire from hub.

A DANGER: Rim and tire servicing can be
dangerous. Explosive separation of a tire and rim
parts can cause serious injury or death,

After tire repair is completed, reinstall tire onto hub and
torque wheel nuts to 425 fi. Ibs.

NOTE: Be suretire is reinstalled with the offset in
the rim to the same side as previously instailed.

Reposition tire/axle assembly under wagon at desired
axie adjustment. installthe two 1% x 8" cap screws and
torque 10 480 1. Ibs,

NOTE: Retorgue wheel nuts as follows:
a. After 4 hours use,
b. Afier 16 hours use.
¢. Weekiy during seasorn.

A DANGER: Nevertransport Row Cropwagon
or load Row Crop wagon with grain with outer
wheels removed.

Hev, 4/83



MAINTENANCE

AXLE ADJUSTMENT (Row Crop Wagon) o2

The tire width on Row Crop wagons can be set for 30"
row spacing or wide (36" - 38") row spacing. Row FRFIAN N

b

spacing is determined by axle adjustment and tire rim
position. 10 3/47~' t»» 30" ROWS

H

DANGER: Nevertransport Row Cropwagon A
or load Row Crop wagon with grain with outer T
wheels removed. M
22 347~ L-' WIDE ROWS

SESe

Row Crop wagons are shipped with the outer wheel
and hub assembly on each side of the wagon removed
and the axle and inner wheel rims installed for 30" row
spacing. For fieid operation with 30" row spacing,
install the outer wheel assembly onto each side of the
wagon with the offsetinthe rimto the outside as shown

low. heel 425 fi. Ibs.
below. Torque wheel futs to 425 1. los NOTE: Retorque wheel nuts as follows:

a. After 4 hours use.
b. After 16 hours use.
¢. Weekly during season.

If wide (36" - 38") row spacing is desired, remove the
two 1" cap screws and complete tire/axle asssembly
and reverse the inner wheel so the offset in the rim is
to the outside of the wagon as shown below. Followthe
procedure described in "Inside Tire Repair Or Re-
moval" for raising the wagon and removing the inside
tire. Reposition tire/axle assembly approximately 12"
outward from the 30" row spacing location. See
illustration in next column. Torque 1" boltsto 480 ft. Ibs.
Install outer wheels with offset in rim to the inside.
Torque wheel nuts to 425 ft. Ibs. Repeat procedure on
opposite side of wagon.

RHOEM50

8]

£

o]

Dual whee! Instalistion with Dusi whee! Instaliation with

ofizet in rims positioned for offset in rime positionsed for

30" row spacing. wide (367 - 38"} row
spacing.

8-8 Hev, 4/83



MAINTENANCE

AXLE ADJUSTMENT (Wheel Wagon)

The wheel wagon is factory assembled with the axle in
the shipping position and must be extended to the
108" or 120" operating position. Adjustment holes in
the center axle allow for the axle width to be adjusted.

Lo112.38
Y L
- LR S

12 314*—*{ }*
MOUNTING LOCATION FOR SHIPPING ONLY

D

s
14 174" —]

7
f PRFLINGN 1

f-— 108" pPosiTION

— |4 N, m@
4 -—
29 “{ l 120" POSITION

Remove the 1" x 12" cap screws on the center axle.
Slide the axle stubs out approximately 1 1/2" and re-
install cap screws in inner set of holes for 108" axle
width. Slide axle stubs out approximately 9" and re-
install cap screws in outer set of holes for 120" axle
width. Torgue bolts to 480 ft. bs.

g
—

NOTE: Use of 30.5" x 32" tires on the 640 wagon requires
120" axle setting.

AXLE ADJUSTMENT (Sof-Trak Wagon)

The Sof-Trak wagon is factory assembled with the axle
inthe shipping position and must be extended tothe
108" or 120" operating position. Adjustment holes in
the center axle allow for the axle width to be adjusted.

Liz30

yd ¥ ey 1

&m&
45/~ F—@
BMOUNTING LOCATION FOR SHIPPING ONLY

b

+ & 4

6 1/8" ——nf |
108" POSITION

rCET

|

1207 POSITION

135/8" ~=|

Remove the 1" x 12" cap screws on the center axle.
Slide the axle stubs out approximately 1 1/2" and re-
install cap screws in inner set of holes for 108" axle
width. Slide axle stubs out approximately 9" and re-
install cap screws in outer set of holes for 120" axie
width. Torque bolts 10 480 1. bbs.

OPTIONAL ELECTRONIC SCALE

The basic elements of the electronic scale are the in-
dicator, 3 or 5 load cells (two or four weigh axles and
one hitch weigh beam), the junction box and the
battery power supply.

L.H. Welgh Axle (Load Cell}

R.H. Weigh Axle (Load Cell) <P

V}”’//

=2 Junction Box
Iy

Hitch
Weigh Beam
/ {Load Cell)
=
«— Indicator

{On Tractor)

Cable
Extension ~

Battery Power Cable
Red {4)
Black/White {-)

The following information includes froubleshooting
charts and step by step procedures for troubleshooting
problems commonly found with the electronic scale.

The only tools required are as follows:
« Multimeter (AC/DC volis and resistance)
= Small screwdriver (siraight blade;}
= Mo, 2 Phillips screwdriver

Rev. 4/83



MAINTENANCE

INDICATOR FLASHES "99998"

With the power "ON" disconnect junction box
from indicator. Short across pins 2 & 3
on load cell connector on indicator.
(A paper clip works well for this.)

indicator Does Check
is defective. indicator junction
Return No | boxstop | Yes box.
indicator to | flashing See
factory. “89999"? "Ingpecting
Junction
Box".

|
Replace No is junction
or repair box good?

junction box.

Continue Yes

Check load cells.
See "Testing Load Cells”.

INDICATOR WILL NOT COME ON

Replace " Bad Check fuse in
fuse. indicator.
lﬁasﬁ
Replace Bad Check 12V
battery hatle voltage at
with known source,
good battery
St Good
bad battery
Y

Bad power cord or connections
Red wire = Pos. (4}
White/black wire = Neg. (-}
(Bad Ground?)

Two conditions cause the indicator not to come on.
They are no power to the indicator or a bad indicator.

1. No power to indicator.

= Check for power to indicator.
- Measure the DC output of the battery using a
multimeter. The indicator requires between 105
and 16 voits DC.
- Make sure battery terminals are tight.
- Check the fuse on the power supply.
- Make sure the RED wire is connected 1o the
positive terminal and the BLACK/WHITE wire
connected to the negative terminal on the bat-
tery.
- Remove the power connector fromthe indica-
tor and use multimeter to measure between
PIN 1 (POS) and PIN 2 (NEG). The meter
should read between 10.5 and 16 volts DC.

» Check fuse.
- Remove the fuse from the indicator to make
sure it is OK. Model 5 requires a 4 amp fuse.
Model EZ150 requires an internal 2.5 amp
slow blow fuse.

2. Bad indicator. Ifthe power checks are OK, replace
the indicator.

INDICATOR UNSTABLE (DRIFTS)

Variations of 50 Lbs. are normal for most scale systems
with daily temperature changes. Balance indicator
hefore use fo prevent drift from causing inaccurate
weight readings.

Uneven terrain causes weight shifts. Always seek
smooth fiat terrain to make weight readings. Wheel
alignment (toe-inftoe-out) can cause weight shift when
the unit moves even on smooth flat terrain.




MAINTENANCE

'SYSTEM INACCURATE
Usually caused by:
» indicator with wrong set-up. (An indicator that
was set up for another scale application)

» Defective load cell.
« Load cell up-side down (new instaliations).

1. Determine if the inaccuracy is caused by the in-
dicator or something else. Stand over or hang on
each load cell and note each reading. If the readings
are allwithin one display count, the indicator is causing
the problem. if one or more of the readings are more
than two display counts different from the the others,
continue to next possibility.

2. Make sure wheels are on a level surface (not
more than 6°) and there is no draw bar pull on
tongue. Side pressure onawheeloriongue cancause
inaccurate readings.

3. Check for defective load cell. If you suspect you
have a defective load cell, test them using the proce-
dures in "Testing Load cells”.

4. Check to be sure load cells are installed cor-
rectly. If one load cell is mounted upside down, the
cornerwiththe upside down cellwill read negative. The
side marked "up” onthe weigh axles mustbe "up”. The
hitch weigh beam must be positioned with the black
arrow on the decal "up”.

Observe the display and watch for the "Zero" indicator
to appear for two seconds after performing a balance
to verify that the indicator has balanced.

NOTE: Zero is indicated on Model 5 when a small
“bal”" appears on the LCD display.

1. The indicator will not balance | the batlery is low
{lessthan 10.5 voltsloaded). "LO BAT™ should appear
in the bottom of your display. Check the ground
connections on the wagon if voltage reads above 10.5
volis and “LO BAT is indicated on the display.

2. if battery is OK. inspect the junction box wiring. See
Step 5 in "inspect Junction Box™

3. if the motion detection feature is turned ON and the
display is unsiable the indicators will not gliow you {o
balance,

NOTE: The bell symbol "&" on the upper side of
the display will be flashing to signify the unstable
condition on a Mode! 5 Indicator. On Model EZ180
indicators, g "4" will gppesr under the word
“Motlon”,

[INSPECTING THE JUNCTION BOX]

Step 1. Connect the junction box to the indicator.
Step 2. Short between the white and green on any
terminal block in the junction box.
Step 3. If the display continues to flash "99899" and the
indicator checked out OK, the junctionbox is defective.
Replace the junction box and continue to testload cells
to assure that they have not been damaged. (See
"Testing Load Cells™.
Step 4. If the display stops flashing and stabilizes at a
weight, the junction box is OK. Test load celis.
Step 5. Open the junction box cover and check wiring
for the following:
« Wires connected to proper connection point, by
color code.
= Terminal blocks are clamped onto metallead, not
insulation.
» Connections are tight.
Step 6. Check for water or condensation inthe junction
box. W damp, dry the entire box and printed circuit
board thoroughly with a hair dryer.
NOTE: No hazardous voltages are present in the
junction box.

TESTING LOAD CELLS
{Using working Indicator & junction box)

Step 1. Disconnect all load cells from the junction box.
Step 2. Balance indicator. (short load cell jack pins 2
and 3 on Model 5)

Step 3. Connect one load cell to any junction box ter-
minal. Be sure connections are tight and connected to
proper locations by color code.

Step 4. Observe apositive weight change after each
load cellis connected. Recordthe reading of eachload
cell.

Load celi is bad # i causes:

« indicator 1o flash "98998”

= indicator to display a negative weight
{check for upside down load cell)

« Indicator 1o become unstable

Step 5. Stand over or hang on each load cell and
chserve increase in weight reading on the indicator
{display weight will nol be correct).

Step 6. Disconnect load cell and repeat steps 3through
& for each load cell.

Step 7. After all load celis are checked, compare the
readings. i one cell is substantially different than the
gthers, it is bad.

MOTE: Be sure to check sach ioad cell 1o Insurs
there are not two bad cells.

Reav. 4/93



MAINTENANCE

ENDWHEEL/MIDWHEEL BEARING
REPLACEMENT (Sof-Trak Wagon)

NOTE: Each midwheel and endwheel assembly is
equipped with a grease fitting for lubrication. The
below procedure is used only for bearing replace-
ment.

1. Endwheel Procedure:

Follow the procedure described in "Tire Repair (Sof-
Trak Wagon)” to raise wagon, remove mud scraper,
release track tension and remove inner and outer
sidebars nearest the endwheel being serviced.

Midwheel re;

Follow the procedure described in "Tire Repair (Sof-
Trak Wagon)” to raise wagon, remove mud scraper,
release track tension, remove inner and outer side-
bars and both endwheels nearest midwheel being
serviced. Drop the midwheel to clear the track car-
riage and roll it to the closest end of the frack for
removal. If there is a midwheel between the endwheel
and the midwheel being serviced, it must be removed
also.

2. Remove double nuts and slide spindle from hub.

3. Remove bearings, seals and cups and discard.
Clean and dry hub.

4. Press in new bearing cups with thickest edge facing
in.

5. Pack bearings with heavy duty wheelbearing grease
thoroughly forcing grease between roller cone and
bearing cage. Also fill the space between the bearing
cups in the hub with grease.

6. Place inner bearing in place and install seal.
7. Clean spindie and install in hub.

8. Instali outer bearing, seal and stepped nut. Tighten
stepped nut until there is some drag when the spindie
is rotated. This assures that all bearing surfaces are in
contact. Back off stepped nut 1/4 turn or until there is
only slight drag when rotating the hub. Install jam nut
io ook against stepped nut.

8-12

9. Endwheel Procedure:

Follow the procedure described in "Tire Repair (Sof-
Trak Wagon)" to reinstall the sidebars and mud scraper.
Check track alignment, track tension and mud scraper
clearance after completing the procedure.

Midwheel Procedure:

Raise midwheel assembly into position under the track
carriage, install inner and outer spindle bolts and
torque to 1360 ft. Ibs. Follow the procedure described
in "Tire Repair (Sof-Trak Wagon)" o reinstall endwheel
assembly, sidebars, track tension and mud scraper.
Check track alignment, track tension and mud scraper
clearance after completing the procedure.

Washer Stepped Outer Midwheel Inner  Spindie
Nut Bearing Huis/ Bearing /

Outer Jam Outer Outer Inner Inner Inner
Spindle Nut  Seal Cup Cup  Sesl Spindle
Bolt Bolt
Quter Jam Outer Outer Inner Inner Inner
Spindie Nut Seal Cup Cup  Seal Spindle
Bolt Bolt

\

%
Endwheel Inner
Besaring

4
Washer Stepped Outer Spindie

Mut Bearing Hub

Rev. 4/33




MAINTENANCE

WHEEL BEARING REPLACEMENT
{Wheel/Row Crop Wagon)

1. Raise tire clear of ground and remove wheel.

2. Remove hub cap attachment hardware and remove
cap from wheel hub.

3. Remove cotter pin, axle nut and 2" washer.

4. Slide hub from axle spindle, using a hub puller i
necessary.

5. Remove bearings and cups from hub and discard.
Thoroughly clean and dry wheel hub.

8. Press in new bearing cups with thickest edges facing
in.

7. Pack bearing with heavy-duty wheel bearing grease,
thoroughly forcing grease between roller cone and
bearing cage. Also fill the space between the bearing
cups in the hub with grease.

8. Place inner bearing in hub and press in new grease
seal with lip pointing towards bearing.

g, Clean axle spindle and install hub.

10. Install outerbearing, 2" washer and slotted hex nut.
Tighten slotted hex nut while rotating the hubuntil there
is some drag. This assures that all bearing surfaces
are in contact. Back off siotted nut to nearest locking
slot and install cotter pin. Check for endplay in bear-
ings.

11. Fill hub cap half full of wheel bearing grease and
install on hub with attachment bolls.

12. Instali wheel and remove jack. Torque wheel nuts
t0 425 . bs.

Stud Bolz

Cotier Pin

Whee! Hut Spindie

nner Bearing \

i

Bearing Cups  Ssal

8-13

PREPARATION FOR STORAGE

» Always store the auger wagon in a dry sheltered area
if possible.

« Remove all trash that may be wrapped on sprockets
or shafts and remove dirt that can draw moisture.

» Remove dump door and clean out all accumulated
grain and debris from auger chamber,

» Wash wagon inside and out.

» Clean all drive chains and coat with a rust preventa-
tive spray or remove chains and submerge in oil.

» L ubricate auger wagon at all lubrication points.

» If possible, remove weight from all tires, particularly if
the unit is being stored outdoors.

+ Repaint any areas where paint has been removed.
This is particularly important in the inside of the grain
tank. Rust inthis area will shorten the life of the wagon
as well as prevent grain from smoothly sliding to the
bottom of the tank.

» Inspect the wagon for parts that are in need of replace-
ment and order during the “off” season.

« Coat exposed surface of all cylinder piston rods with
grease or rust preventative spray.

Hev, 4/83






PARTS LIST INDEX

DRIVE COMPONENTS

CYINABIS. o U P37/P38
L T=Y: 11+ o 2 ORISR RO SO O T T SIPON P&/P7
Horizontal Auger Drive ... e e .....P18/P21
Horizontal Augers And Beanings ..o s p22/P23
PTO ASSEMBIY Lottt P2/P5b
. Vertical Auger - Lower Section............ et USRS RS P10/P13
Vertical Auger - Upper Secion...........iiinnns e PB/PY
Vertical Auger Drive ... PP P PP P14/P17
MAIN FRAME
O 1 SRR P U OO U PPN PIPPIRTNt P30/P32
Endwheel {(Sof-Trak Wagon)......ccooiiiincnnnns ettt P35
Grain Flow Control Gate............... PR PD PSR PORO! P24/P27
Grain Tank Panels . ...ooooo it e e P28/P29
HItCh Cap/PlIate.....ocooiiii oo P36
Hub And Tire Assembly (Wheel, Scale And Row Crop Wagons)........... e P34
JACK ASSEIMBIY....oiie it P39/P40
Midwheel (Sof-Trak Wagon).......coooiiriiiirii e .....P35
Optional Safety Chain ..o P36
Track And Carriage (Sof-Trak Wagonj............. e e e P33
ELECTRICAL
Electronic Scale COMPONENTS ..ot T P41
Light PACKAGE ..ot P42/P42a
Decals, Reflectors And Tie SIaps....oooooev v e P43/P45
NUMEACAT INEBX ittt s e ot e e a et e e e na e a

1 Rev. 4/23



PTO ASSEMBLY
1 3/8"-21 SPLINED YOKE 640

WACD08

STYLE A

ITEM PART NO. QTY. DESCRIPTION

1. G10556 1 Clevis Pin, 3/8"x 2 1/2"

2. GD0147 1 Key, 174" x 1/4" x 27

3. G10700 1 Set Screw, 3/8" x 17

4. (310456 1 Cotter Pin, 1/8" x 3/4”

5. GR0343 1 End Yoke

8. GRO344 2 U-Joint Repair Kit

7. (3R0345 1 Yoke and Tube

8. GR1182 - Nylon Repair Kit

G. GRO347 1 inner Guard, Includes ltem 8 - Machine Hali

10. GROZ52 1 Hataining Ring

11. GRO353 1 Lock Yoke Assembly, inciudes Hem 12

i2. GR0354 - “Saf-T-Pir” and Spring Kit

13. GRO348 1 Cuter Guard, Includes Ham 8 - Tractor Half

14. GR350 % Shaft W/Shear Flangs

15, G10133 2 Hex Head Cap Screw, 5/16"-18 x 1 1/2", Grade 5
G510108 2 Lock Nul, B/187-18

16, 10134 i Washer

17. 5R0351 3 Shear Yoke, includes ltem 18

18, GROasz - instamatic Lubse Kit

A GRO342 - PTO Half - Machine {lems 5-8)

8. GHRO348 - BT0 Halt - Tractor (items 8, 8 ang 10-18)

P2 Hev. 4/83



PTO ASSEMBLY
1 3/8"-21 SPLINED YOKE 640

WACOO8/WACD09

STYLEB

PART NO. QTY. DESCRIPTION &

ITEM

1. (53105586 1 Clevis Pin, 3/8"x 2 172"

2. GD0147 1 Key, 1/4" x 1/4" x 2"

3. G10700 1 Set Screw, 3/8" x 17

4, G10456 1 Cotter Pin, 1/8" x /4"

5. GRO343 1 End Yoke

8. GRO344 2 U-Joint Repair Kit

7. GRO345 1 Yoke and Tube

8. GR1237 - Nylon Hepair Kit

g. GRO347 1 Inner Guard, Includes lem 8 - Machine Half

18, GR1238 1 Ball Shear Assembly, Includes flem 12
GR1230 - Ball Shear Repair Kit, Includes (31)Balls, (1)Hex Bolt, {1)Blank

11, GR1235 1 Yoke And Shaft Assembly

12. GRO254 - Safety Slide Lock Repair Kit

13. 5R1234 1 Outer Guard, Includes ltem 8 - Tractor Half

14, G10001 2 Hex Head Cap Screw, 3/8"16x 1", Grade 5
G10108 2 Lock Nut, 3/8~18

A GR0342 - PTO Half - Machine (items 5-9)

B8, GR1238 - PTO Half - Tracior (ltlems 6, 8 and 10-14)

P2a ' 4/93



PTO ASSEMBLY
HEAVY DUTY 1 3/4"-20 SPLINED YOKE 640

WACO008

STYLEA

ITEM PART NO. QTY. DESCRIPTION

1. G10556 1 Clevis Pin, 3/8"x 2 1/27

2. GDO147 1 Key, 174" x 1/4"x 2"

3. G10700 1 Set Screw, 318" x 17

4. G10456 1 Cotter Pin, 1/8" x 3/4”

5. GRO343 1 End Yoke

6. GR(344 2 U-Joint Repair Kit

7. GRO345 1 Yoke and Tube

8. GR1182 - Nylon Repair Kit

g GRO347 i inner Guard, Includes ltem 8 - Machine Half

10, GRO252 1 Hetaining Ring

11. (GRO3586 1 Lock Yoke Assembly, includss item 12

12. GR0800 - *Saf-T-Pin” and Spring Kit

13. (GRO348 1 Cuter Guard, Includes Hem 8

14. GRO350 1 Shaft W/Shear Flangs

i5. 510133 2 Hex Head Cap Screw, 5/16™-18 x 1 1/2°, Grade 5
G10108 2 Lock Nut, 5/16"-18

16, 510134 1 Washer

17. GRO351 1 Shear Yoke, includes tem 18

18, GRO352 - instamatic Lube Kit

A, GRO342 - ©T0 Halt - Machine (llems 5-8)

£ GRO3SE - BTO Half - Tractor (Hems 6, 8 and 10-18)

P3 Hev. 4/83



PTO ASSEMBLY
HEAVY DUTY 1 3/4"-20 SPLINED YOKE 640

WACO08/WACO0S

=
m
=

o OO ORI =

12.
13.
14.

PART NO. QTY.

G10556
GD0147
G10700
G10456
GRO343
GRO344
GRO345
GR1237
GRO347
GR1239
GR1230
GR1235
GR1243
GR1234
G10001

G10108

GRO342
GR1240

[T % B S T VS N S % ST G Sy

STYLEB

DESCRIPTION

Clevis Pin, 3/8"x 2 1/2"

Key, 1/4"x 1/4" x 2"

Set Screw, 3/8" x 17

Cotter Pin, 1/8" x 3/4”

End Yoke

U-Joint Repair Kit

Yoke and Tube

Nylon Hepair Kit

inner Guard, Includes ltlem 8 - Machine Hall
Ball Shear Assembly, includes ltem 12

Ball Shear Repair Kit, Includes (31)Balls, (1)Hex Bolt, (1)Blank
Yoke And Shaft Assembly

Safety Slide Lock Repair Kit

Outer Guard, includes ftem 8 - Traclor Half
Hex Head Cap Screw, 3816 x 1", Grade &
Lock Nut, 3/8°-18

PTO Half - Machine (lterms 5-9)
PTO Half - Tractor (lems 6, 8 and 10-14)

P3a 4/93



PTO ASSEMBLY
1 3/8"-21 SPLINED YOKE 840/1040

WACO09

STYLEA

ITEM PART NO. QTY. DESCRIPTION

1. (510563 1 Clevis Pin, 3/8"x 3 1/4”°

2. GD0144 1 Key, 3/8" x 3/8" x 2 1/2"

3. G10700 1 Set Screw, 3/8" x 17

4, (G10456 1 Cotter Pin, 1/8" x 3/4"

5. GR0O239 1 End Yoke

8. GRO241 2 U-Joint Repair Kit

7. GRO242 1 Yoke and Tube

8. GR1181 - Nylon Repair Kit

5. BRO238 1 inner Guard, Includes ltems 8 - Machine Half

10, GRO252 1 Fetaining Ring

11, GRO253 1 L ock Yoke Assembly, Includes ltem 17

12, GRO251 - instamatic Lube Kit

13. GROZ37 i Outer Guard, Includes ltem 14 - Tractor Half

14, GR1182 - Nylon Repair Kit

i5. GRO248 1 Shaft W/Shear Flange

16. 310133 2 Hex Head Cap Screw, 5/16™18 x 1 1/2°, Grade 5
G1010% 2 Lock MNut, 5716718

17. GRO254 - Safety Slide Lock Repair Kit

18, GRO248 1 Shear Yoke, Includes flem 12

19, Gi10134 1 Washer

A GRD240 - BTO Half - Machine (ltems 5-9)

B. GROz4E - FTO Half - Tractor (ltems 10-19)

P4 Hev. 4/93



PTO ASSEMBLY
1 3/8"-21 SPLINED YOKE 840/1040

WACO08/WACD09

STYLEB

ITEM PART NO. QTY. DESCRIPTION

1. G10563 1 Clevis Pin, 3/8" x 3 1/4"

2. GD0144 1 Key, 3/8" x 3/8" x 2 1/2"

3. G10700 1 Set Screw, 3/8" x 1”

4, 510456 1 Cotter Pin, 1/8" x 3/4”

5. (3H023% 1 End Yoke

8. GRO241 2 U-Joint Repair Kit

7. GHO242 1 Yoke and Tube

8. GR1231 - Mylon Repair Ki

9. GROZ38 1 inner Guard, Includes Hems 8 - Machine Hall

10. GR1227 1 Ball Shear Assembly | Includes Htem 12
GR1230 - Ball Shear Repair Kit, Includes (31)Balls, {1)Hex Bolt, (1)Blank

11, GR1228 1 Yoke And Shafl Assembly

12. GRO254 - Safety Slide Lock Repair Kit

13. GR1247 1 Cuter Guard, Includes Hem 8 - Tracior Hall

14, G10001 2 Hex Head Cap Screw, 3/8™16 x 1", Grade §
G10108 2 Lock Nut, 3/8°-1¢

A GRO240 - PTO Hall - Machine (llems 5-9)

8. GR1228 - PTO Ha¥ - Traclor (items 10-14)

Pda 4183



PTO ASSEMBLY
1 3/8"-21 SPLINED YOKE 840/1040

WACO09

STYLEC

ITEM PARTNO. QTY. DESCRIPTION

1. GR1209 1 Yoke, Includes ltem 9

2. GR1210 2 Cross And Bearing Kit

3. GR1211 2 Spring Pin

4. GR1212 1 Inboard Yoke

5. GR1213 1 Inner Profile

8. GR1217 2 Shield Cone W/Screw

7. GR1220 2 Bearing Ring

8. GR1218 1 Quter Shield Tube

8. GR1245 - Quick Disconnect Kit

10. GR1222 1 Support Bearing

11. GR1219 1 inner Shieid Tube

12. GR1214 1 Profile And Sleeve W/Grease Fitling

13. GHR1221 1 Safety Chain

14. GR1215 1 inboard Yoke

15, GR1218 1 Clutch W/Shear Bolt And Nut
10049 - Hex Head Cap Screw, 3/8"-16 x 2 1/2", Grade 5
510108 - Lock Nut, 3/8™-18

16, GDo144 1 Key,K 3/8"x 3/8" X 2 1/2°

17. G10328 1 Hex Head Cap Screw, 3/8"-16 x 3 3/4”
G10108 1 Lock Nut, 3/8"-186

18, G107060 1 Set Screw, 38" x 17

A aR1225 - PTO Hall - Tractor (tlems 1-8}

8. GR1224 - PTO Half - Machine (ltems 2, 3, 6, 7 Ard 10-15)

Bdb 4/93



PTO ASSEMBLY
HEAVY DUTY 1 3/4"-20 SPLINED YOKE 840/1040

WACO08

STYLE A

PART NO. QTY. DESCRIPTION

=
m
=

1. G10563 1 Clevis Pin, 3/8"x 3 1/4"

2. GD0144 1 Key, 3/8" x 3/8" x 2 1/2"

3. G10700 1 Set Screw, 3/8" x 1"

4. G10456 1 Cotter Pin, 1/8" x 3/4"

5. GR0239 1 End Yoke

8. GRO241 2 U-Joint Repair Kit

7. GROz242 1 Yoke and Tube

8. GR1181 - Nylon Repair Kit

9. GRO238 1 inner Guard, Includes item 8 - Machine Half

10. GRO289 1 Lock Yoke Assembly, Includes llem 11

11. GRO280 - *Saf-T-Pin" and Spring Kit

12. GRO251 - instarmnatic Lube Kit

13, GRO237 1 Cuter Guard, includes llem 14 - Traclor Half

14. GR1182 - Nylon Hepair Kit

i5. GRO248 1 Shaft W/Shear Flange

16, 510138 2 Hex Head Cap Screw, 5/16™-18 x 1 1/2°, Grade 5
G10108 2 Lock Mut, /1618

17. GROz48 1 Shear Yoke, Includes llem 12

18, GHO252 1 Retaining Ring

19. G10134 1 Washer

A. GRO240 - P10 Hall - Machine (llems 5-8)

8. GRO250 - PTG Half - Tractor (ltems 6 and 10418}

P Hev. 4/93



PTO ASSEMBLY
HEAVY DUTY 1 3/4"-20 SPLINED YOKE 840/1040

WACCO8/WACD08

STYLEB

ITEM PART NO. QTY. DESCRIPTION

1. 10583 1 Clevis Pin, 3/8"x 3 1/4"

2. GD0144 1 Key, 3/8"x 3/8" x 2 /2"

3. G10700 1 Set Screw, 3/8" x 17

4. 310456 1 Cotter Pin, 1/8" x 3/47

5. GRO23%8 1 End Yoke

8. GRO241 2 Li-Joirt Repair Kit

7. GRoz4z 1 Yoke and Tube

8. GR1231 . Nylon Repair Kit

g, GRozas 1 inner Guard, Includes ltem 8 - Machine Half

10, GR1233 1 Ball Shear Assembly , Includes item 12
GR1230 - Ball Shear Repair Kit, includes (31)Balls, (1)Hex Boft, (1)Blank

11. GR1228 1 Yoke And Shaft Assembly

12. GR1243 - Safety Slide Lock Repair Kit

13. GR1247 1 Outer Guard, Includes ltem 8 - Tractor Half

14. G10001 2 Hex Head Cap Screw, 3/8™-16 x 1", Grade 5
G10108 2 Lock Mut, 3/8"18

A GRO240 - PTO Half - Maching {lems 5-8)

g2 GHizaz - P10 Half - Tractor (Hems 8 and10-14)

P5a 4/93



PTO ASSEMBLY
HEAVY DUTY 1 3/4"-20 SPLINED YOKE 840/1040

WACD08

STYLE C

ITEM PART NO. QTY. DESCRIPTION

1. GR1223 1 Yoke, Includes ltem 9

2. GR1210 2 Cross And Bearing Kit

3. GR1211 2 Spring Pin

4. GR1212 1 Inboard Yoke

5. GR1213 1 inner Profile

6. GR1217 2 Shield Cone W/Screw

7. GR1220 2 Bearing Ring

8. GR1218 1 Outer Shield Tube

g, GR1246 - Quiick Disconnect Kit

10. GR1222 1 Support Bearing

11. GR12198 1 Inner Shield Tube

Z. GHR1214 4 Profile And Sieeve W/Grease Fitling

13. GR1221 1 Safety Chain

14, GR1215 1 inboard Yoke

15, GR1218 1 Clutch W/Shear Boll And Nut
5106048 - Hex Mead Cap Screw, 3/8"16x 2 1/2", Grade &
G10108 - Lock Nut, 3/8°-18

16. GDO144 1 Key, /8" x /8" X 2 1/20

17. 310326 1 Hex Head Cap Screw, 3/8™-16x 3 3/47
G10108 1 Lock Nuf, 3/8"186
G10700 1 Set Screw, 38" x 17
GRi1228 - PTO Half - Tradior (ltems 1-9)
GH1224 - BTO Hall - Machine (llems 2, 3, 8, 7 And 10-15)

pEh 4/93



GEARBOX 640

GBX0G2

ITEM PART NO. QTY. DESCRIPTION S
1. GR0339 1 Seal

2. G10143 4 Snap Ring

3. GR0190 3 Cup

4. GA0714 3 Bearing

5. GR0O330 1 Stake Nut, 1 5/8"-18

8. GR0333 1 Shaft

7. (GR0334 2 Woodruff Key

8. G10142 1 Drain Plug, 3/8"-18 NPT
9. GR0332 1 Shatt

10. GRO302 1 Seal

11, GRO340 1 Cup

i2. GRO338 - Shim

13, GRO335 1 Seal

14. (GRO329 1 Bevel Gear

15, GRO331 1 Stake Nut, 1/38°-18

16. GRO341 1 Bevel Gear

17. GADTIE 1 Bearing

18. GRO336 1 (Gasket

19. GRO328 1 Cover

20. GRO308 1 Vent Plug, 3/8”-18 NPT
21. G10018 4 Hex Head Cap Screw, 5/16™-18 x 5/8"
2z G1o121 1 Plug, 3/8"-18 NPT

23. GRO327 1 Housing

A GAD4AOE 1 Gearbox Complate (ltems 1-23)

P& Rev. 4/93



GEARBOX 840/1040

GBX001

@) |

% %?‘@5
O N
?

j

4

ITEM PART NO. QTY. DESCRIPTION

1. GR0291 1 Housing

2. GR0302 2 Seal

3. G10135 1 Plug, 1/4"-18 NPT

4, G10037 24 Hex Head Cap Screw, 1/2™-13x 1 1/4"

5. G10228 24 Lock Washer, 1/2°

6. GRO292 1 Cover

7. GR0296 4 Cup

8. GR0304 - Shim

g. GR0305 3 Gasket
GADB99 4 Bearing
GR0298 1 Stake Nut, 2718
GRO300 1 Shaft
GR0297 2 Woodruff Key, "G"
GRO295 2 Bevel Gear
GR0283 1 Cover
GR0299 1 Stake Nut, 1 3/4"-18
GRO2%4 1 Hub
GRO301 1 Shaft
GRO307 2 Key, 3/8" x 3/8" x 1 3/8"
GRO303 1 Seal
GRO308 1 Vet Plug, 3/8°-18 NPT
Gipiz2 - Elbow, 45°
G10123 1 Elhow, 3/8" 50°
Gi0124 1 Pipe Nipple, 3/8"
G10749 - Pipe Tee, 3/8”
510142 - Hex Socket Plug, 3/8°
GAGE24 - Gearbox Complete (lems 1-21)

P7 Rev. 4/93



VERTICAL AUGER - UPPER SECTION 640

WVADD7

ITEM PART NO. QTY. DESCRIPTION

1. GRO968 1 Housing W/Grease Fitting
510641 - Grease Fitting, 1/8" NPT

2. GA4534 1 Auger, Right Hand, 14" x &

3. GD2161 1 Pin, 1 1/4" x 8 1/4"
G10460 2 Cotter Pin, 1/4" x 2"

4, GD6e462 4 Special Bolt, 5/8™11 x 7"
G10107 4 Lock Nut, 57811

5. GAD448 1 Bearing W/Lock Collar and Grease Fitting, 2"
G10641 - Grease Fitting, 1/8" NPT
GRO285 - Lock Collar W/Set Screw
G10080 - Set Screw, 7/16"-14 x 7/16°

& 06433 4 Spring

7. GDB4z0 1 Extension

8. G10013 2 Hex Head Cap Screw, 5/8"11x 3 1/27
G10107 2 Lock Nut, 5811

9. GDe3ss 1 Shaft, 2" x 14 3/4"

14 GD2456 1 Washer

11. G10025 1 Hex Head Cap Screw, 3/4"-10x 1 1/2°
G10231 1 Lock Washer, 3/47

12. G10001 2 Hex Head Cap Screw, 3/8™16x 17
10108 2 Lock Nul, 3/8™16

13. GDa4s7-08 1 Slesve, 7 1447

14, 10234 - Machine Bushing, 10 Gauge (As Required)

Pa Hev. 4/63



VERTICAL AUGER - UPPER SECTION 840/1040

WVADDA/WVAD1IO

-

ITEM PART NO. QTY. DECRIPTION

1. GR1060 1 Housing W/Grease Fittings
G10641 - Grease Fittings, 1/8" NPT

2. GA4538 1 Auger, Right Hand, 16" x 8’

3. GD0853 1 Pin, 1 1/4"x 7 3/4"
10480 2 Cotter Pin, 1/4" x 2"

4. GDe462 4 Special Bolt, 5/8"-11x 7"
G10107 4 Lock Nut, 5/8"11

5. GAD448 1 Bearing W/Lock Collar and Grease Fittings, 2 7/1€”
G10641 - Grease Fitting, 1/8" NPT
GRO264 - Lock Collar W/Set Screw
G10080 - Set Screw, 7/16"-14 x 7/16”

6. GDB433 4 Spring

7. GDau7 1 Extension

8. GD7068 1 Shaft, 2 716" x 11 127

5. G245 1 Wagher

10. 10358 - Machine Bushing, 18 Gauge (As Hequired)
Gi0ass - Machine Bushing, 10 Gauge (As Required)

11. G10001 2 Hex Head Cap Screw, 3/8%-18x 17
G10108 2 Lock Nut, 3/8™-18

12. G10011 2 Hex Head Cap Screw, 5/8"11 x5 127
G10107 2 Lock Nut, 5/8™-11

13. G10025 1 Hex Head Cap Screw, 3/4"10x 1 127
510231 1 Lok Washer, 3147

14, (3D8038-02 - Sleeve, 3 1/4", {Where Applicable}
GDBO3E-04 - Sleeve, 37 (Where Applicable)

Po Hev, 4/93



640

VERTICAL AUGER - LOWER SECTION

WVAOOB/WVADOB

4790

P10



VERTICAL AUGER - LOWER SECTION 640

ITEM PART NO. QTY. DESCRIPTION

1. GA4160 1 Fold Arm W/Grease Fittings and Jam Nut
G10641 - Grease Fitting, 1/8" NPT
G10087 - Jam Nut, 1 1/2"12
z. GD4108 2 Pin,1 /4" x 7"
G10460 4 Cotter Pin, 1/4" x 2"
3. GA4174 1 Folding Link W/Grease Fitling
G10641 - Grease Fitling, 1/8" NPT
4. 510007 - Hex Head Cap Screw, 58"11x 1 1/2"
(510230 - Lock Washer, 5/8”
G10104 - Hex Nut, 5/8"-11
5. (G6801-06-08 2 Elbow, 9/16"-18 JIC to 3/4"-16 O-Ring
8. GA1112 1 Hose Assembly, 1/4" x 138"
7. GA1111 1 Hose Assembly, 1/4" x 120"
8. GD4086 2 Pioneer Tip
g. G10228 6 Lock Washer, 3/8"
G10101 8 Hex Nut, 3/8™-18
10. GA4208 1 Cover
11. - See "Vertical Auger Fold Cylinder, 640"
12. GD4014 2z Pin, 1 14" x 127
510460 4 Cotter Pin, 1/4" x 2"
13. GR0g865 1 Bearing Hanger W/Grease Fitling
G10641 - Grease Fitting, 1/8" NPT
14. 510008 2 Hex Head Cap Screw, 5/8"-11x 2"
G10218 2 Washer, 5/8" USS
G10230 2 Lock Washer, 5/8"
G10104 2 Hex Nut, 5/8"-11
G10115 1 Lock Nut, 1" NPT
. GA4163 1 Bullet
17. GAD451 1 Bearing, 2"
18. GA4535 1 Auger, Right Hand, 14" x 6" 1"
19, G10013 2 Hex Head Cap Screw, 5/8"-11x 3 1/2"
G10107 2 Lock Nut, 5/8"-11
20. G10810 1 Spring Pin, 3/8" x 2"
21. GDe417 1 Shaft, 1 1/4" x 17"
22. GR0967 1 Housing
23. GA4168 1 Door
24. 310017 2 Hex Head Cap Screw, 1/2"-13 x 1 1/2"
G10228 2 Lock Washer, 1/2"
G10102 2 Hex Nut, 1/2"-13
25, (310232 - Lock Washer, 5/18"
101086 - Hex Nui, 5/18"-18
26. GD58g2 - Hose Clamp
27. G10019 2 Hex Head Cap Screw, 816"18x 17
G10232 2 Lock Washer, 5/18"
G10218 2 Washer, 5/16" USS
G10108 2 Hex Nut, 5/187-18
GA4112 1 Vented Cap, 1 172"
GA4188 1 Tank
GA4110 2 Hose Cock, Brass
310426 2 Hose Clamp
GDe279-04 - Clear Plastic Hose, 177
G10125 3 Pipe Coupling
510841 3 Grease Fitting, 1/8" NPT
G10434 3 Cap Plug
GADB04 3 Grease Hose, 24°

P11 Hev. 4/93



VERTICAL AUGER - LOWER SECTION 840/1040

WVAGOT/WVADTT




VERTICAL AUGER - LOWER SECTION 840/1040

ITEM PART NO. QTY. DESCRIPTION

1. GA4180 1 Fold Arm W/ Grease Fiftings and Jam Nut
G108641 - Grease Fitting, 1/8" NPT
G10087 - Jam Nut, 1 1/2"12
2. GD4108 2 Pin, 114" x 7"
G10460 4 Cotter Pin, 1/4" x 2"
3 GA4174 1 Linkage W/Grease Fitting
G10641 - Grease Fitting, 1/8" NPT
4. - See "Vertical Auger Fold Cylinder, 840/1040”
5. G6801-08 2 Elbow, 3/47-16 JIC to 3/4"-16 O-Ring
6. GA1015 1 Hose Assembly, 3/8" x 138"
7 G10007 - Hex Head Cap Screw, 5/8™-11x 1 1/2"
G10230 - Lock Washer, 5/8"
G10104 - Hex Nut, 5/8"-11
8. G10025 - Hex Head Cap Screw, 3/4"10x 1 1/2"
G10231 - Lock Washer, 3/4”
G10105 - Hex Nut, 3/4"-10
g. GA1014 1 Hose Assembly, 3/8" x 120"
10. GD4086 2 Pioneer Tip
11. GA5769 1 Cover
12. G10229 6 Lock Washer, 3/8"
G10101 6 Hex Nut, 3/8"-16
13. GR1061 1 Housing
14. GD4014 2 Pin, 1 1/4" x 12"
G10460 4 Cotter Pin, 1/4" x 2"
G10610 1 Spring Pin, 3/8" x 2"
GAD511 1 Mount W/Grease Fitting
G10641 - Grease Fitting, 1/8" NPT
510016 2 Hex Head Cap Screw, 1/2"-13 x 2"
G10216 2 Washer, 1/2" USS
G10228 2 Lock Washer, 1/2"
G10102 2 Hex Nut, 1/2"-13
18. G10116 1 Lock Nut, 1 1/4" NPT
19. GA0423 1 Bullet
20. GAD452 1 Bearing W/Grease Fifting, 2 7/16"
G10641 - Grease Fitting, 1/8" NPT
21. GA4539 1 Auger, Right Hand, 16" x 5’6"
22. G10011 2 Hex Head Cap Screw, 5811 x 5 1/27
G10107 2 Lock Nut, 5/8"-11
23. GD4012 1 Shaft, 1 1/4" x 22 3/4"
24. GABT73 1 Door
25. G10017 2 Hex Head Cap Screw, 1213 x 1 1/2°
G022 2 Lock Washer, 1/27
G10102 2 Hex Mut, 1/27-13
26. G16019 2 Hex Head Cap Screw, 5/168™-18x 17
Giozaz 2 Lock Washer, 5/18”
Gi0218 2 Washer, 5/16" USS
G10108 2 Hex Nut, 5/16™18
27. GAd4112 1 Vented Cap, 1 1/27
28. GA4108 1 Tank
29. GA4110 2 Hose Cock, Brass
30. 510426 Z Hose Clamp
31, GDE278-04 - Clear Plastic Hose, 177
32, GADS04 3 Grease Hose, 247
33. G10125 3 Pipe Coupling
34, G10127 3 Close Nipple, 18" NPT x 1 1/27
35. 310641 3 Grease Filling, 1/8° NPT
38. G10434 3 Cap Plug

P13 Hev. 4/93



640

VERTICAL AUGER DRIVE

WADODS/WADOO2

v, 3/92

P14



VERTICAL AUGER DRIVE 640

ITEM PART NO. QTY. DESCRIPTION

1. - See "Vertical Auger/Lower Section, 640"

2. G10013 2 Hex Head Cap Screw, 58"-11x 3 1/2"
G10107 2 Lock Nut, 5/8"-11

3. GD3457-04 1 Sleeve

4. GDe387 1 Shaft, 2" x 20"

5. G10008 8 Hex Head Cap Screw, 5/8™11 x 2
G10230 8 Lock Washer, 5/8"
G10104 8 Hex Nut, 5/8"-11

6. GAD449 2 Bearing W/Lock Collar, 27
GR0265 - Lock Collar W/Set Screws
G10080 - Set Screw, 7/16™-14 x 7/16"

7. G10423 2 Elbow, 1/8" NPT

8. GD4117 1 Sprocket, 26 Tooth

9. GAD713 1 Bushing W/HHCSs and Set Screw, 2"
G10004 - Hex Head Cap Screw, 3/8"-16x 1 1/4"
G10141 - Set Screw, 1/4"-20 x 3/4”

10. GD0148 1 Key, 1/2"x 1/2"x 2 1/2"

11. (33304-63 1 Chain, No. 80, 63 Pitch Inciuding Connector Link and

Offset Link

GRO187 - Connector Link, No. 80
GR0202 - Offset Link, No. 80

12. GD4118 1 Idler Sprocket W/Bearing, 12 Tooth
GAD593 - Bearing
GD6425-01 1 Bushing
10058 1 Hex Head Cap Screw, 3/4"-10x 5 1/27
G10215 5 Machine Bushing, 3/4”
G10218 3 Washer, 3/4" USS
G10112 1 Lock Nut, 3/4"-10
GA4178 1 Idier Bolt
G10217 1 Washer, 5/8" USS

16. GA4179 1 Bracket

17. GA4630 1 Arm W/Grease Fitling
G10641 - Grease Fifting, 1/8" NPT

18. GDe337 1 Spring

14. GA4180 1 Spring Housing

20. G10730 1 Nylon Lock Nut, 5/8"-11

21. G10038 4 Hex Head Cap Screw, 1/2"-13x 1 3/4"
G10228 4 Lock Washer, 1/2"

22. GDB408 1 Spacer

23. - See "Gearbox, 8407

24. G10233 - Machine Bushing, 10 Gauge (As Required)
G10526 - Machine Bushing, 18 Gauge {As Reguired)

25. 510438 1 Hex Mead Cap Screw, 1/27-13 x 3/4°
510228 1 Lock Washer, 172"

28. GDo147 1 Key, 1/4"x 114" x 2"

27. GD4118 1 Sprocket, 15 Tooth

28. Gh4121 1 Bushing W/HHCSs, 1 1/47
G10019 - Hex Head Cap Screw, 5/16™-16x 1"

28. G10438 1 Hex Head Cap Screw, 1/2"-13 x 3/47
G10228 1 Lock Washer, 1/27

30. 344734 1 iger Plale

P15 Rev. 4/83



VERTICAL AUGER DRIVE

840/1040

WADGO2AWADOOE

Fig




VERTICAL AUGER DRIVE 840/1040

ITEM PARTNO. QTY. DESCRIPTION

1. G10011 2 Hex Head Cap Screw, 5/8"-11x 5 1/2"
610107 2 Lock Nut, 5/8"-11
2. GD8038-03 1 Spacer, 1 3/4”
3. GD68ss 1 Shaft, 2 7/16" x 22"
4. GAD448 2 Bearing W/Lock Collar, Set Screw and Grease Fitting, 2 7/16"
GR0264 - Lock Collar, 2 7/16"
G10080 - Set Screw, 7/16"-14 x 7/1¢"
G10641 - Grease Fitting, 1/8" NPT
5. G10008 8 Hex Head Cap Screw, 5/8"-11 x 2"
G10230 8 Lock Washer, 5/8”
G10104 8 Hex Nut, 5/8"-11
8. G10233 - Machine Bushing, 10 Gauge (As Required)
G10526 - Machine Bushing, 18 Gauge (As Required)
7. 510438 1 Hex Head Cap Screw, 1/2"-13 x 374"
G10228 1 Lock Washer, 1/2"
8. G10058 1 Hex Head Cap Screw, 3/4"-10x 5 1/2"
G10215 5 Machine Bushing, 3/4”
310218 3 Washer, 3/4" USS
G10112 1 Lock Nut, 3/4"-10
g. GAD447 1 Idler Sprocket W/Spacer and Bearings
GR0259 - Spacer
GAD583 - Bearing
10. GD1357 1 Sprocket, 30 Tooth
11. GD1358 1 Bushing W/HHCSs and Key, 2 7/16"
GR0258 - Offset Key
G10004 - Hex Head Cap Screw, 3/8"-16x 1 1/4"
GD0144 1 Key, 3/8" x 3/8" x 2 1/2"
GDg231 - Key, 3/8" x 3/8"x 1 7/8"
GD4077 1 Sprocket, 16 Tooth
GD4079 1 Bushing W/HHCSs, 1 3/4”
G10004 - Hex Head Cap Screw, 3/8"-16x 1 1/4”
15. (G3301-65 1 Chain, No. 80-2, 85 Pitch Including Connector
and Offset Link
GR0208 - Offset Link, No. 80-2
GRO198 - Connector Link, No. 80-2
16. G10055 4 Hex Head Cap Screw, 5/8"-11x 1 1/4°
17. - See "Gearbox, 840/1040"
18. GA4178 1 ldler Bracket
19, GA4891 1 Bracket
20. 510543 1 Hex Head Adjusting Bolt, 3/4"-10 x 37
310231 1 Lock Washer, 3/4”
G10218 2 Washer, 3/4" USS
21. GA4692 1 idler Plate
22. GDBag7? 1 Spring
23. GA4180 1 Spring Housing
24, G10730 1 Nylon Lock MNut, 5/8%-11
25 GA48B30 1 Arm WiGrease Fitling
G10641 - Grease Fitting, 1/8" NPT

P17 Rev. 4/93



HORIZONTAL AUGER DRIVE 640

WADOO4

Pig 4/80



HORIZONTAL AUGER DRIVE 640

ITEM PART NO. QTY. DESCRIPTION

1. - See "Horizontal Augers And Bearings, 640"
2. G10013 2 Hex Head Cap Screw, 5/8"-11 x 3 1/2"
G10107 2 Lock Nut, 5/8"-11
3. GD1348 1 Shaft, 2" x 18 1/2"
4. GDO0148 1 Key, 172" x /2" x 2 1/2"
5. GA4171 1 Bearing Spacer
8. G100655 4 Hex Head Cap Screw, 5/8-11x 1 1/4”
310230 4 Lock Washer, 5/8°
G10104 4 Hex Nut, 5/8"-11
7. G10005 4 Hex Head Cap Screw, 5/87-11 x 1 3/4”
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11
8. GA0449 1 Bearing W/Lock Collar, 27
GR0265 - Lock Collar WiSet Screws
G10080 - Set Screw, 7/16"-14 x 7/18"
g. G10423 1 Elbow, 1/8" NPT
10. GDe3%2 1 Sprocket, 34 Tooth
11. GD4123 1 Bushing W/HHCSs, 27
G10004 - Hex Head Cap Screw, 3/8"-16x 1 1/4”
12. G10017 4 Hex Head Cap Screw, 1/2"-13x 1 1/2"
G10228 4 Lock Washer, 1/2"
G10102 4 Hex Nut, 1/2"-13
13. GA4182 1 Upper Mounting Plate
14, G10438 1 Hex Head Cap Screw, 1/2"-13 x 3/4"
G10228 1 Lock Washer, 1/27
G10028 1 Hex Head Cap Screw, 3/4"-10 x 3"
G10215 1 Machine Bushing, 3/4"
G10218 1 Washer, 3/4" USS
G10058 1 Hex Head Cap Screw, 3/4"-10x 5 1/2"
G10215 5 Machine Bushing, 3/4"
G10218 3 Washer, 3/4" USS
G10112 1 Lock Nut, 3/4"-10
17. GD4119 1 Idier Sprocket W/Bearing
GAD531 - Bearing .
18, G3304-51 1 Chain, No. 80, 51 Pitch Including Connector Link and
Ofiset Link
GRO197 - Connector Link, No. 80
GRO202 - Offset Link, No. 80
18, GDB425-01 2 Bushing
20. GA4177 1 Idler Bar
21, GD6337 1 Spring
22. GA4180 1 Spring Housing
23. G10730 1 Nylon Lock Nut, 5/8™11
24, ED4120 1 Bushing W/HHCSs and Key, 1 1/27
510019 - Hex Head Cap Screw, 5816 x 17
GR0361 - Key
25, Eh4118 i Sprocket, 15 Tooth
25, - See "Gearbox, 8407
27. - See "Vertical Auger Drive, 640"
28, GA4890 1 Arm WiGrease Fitling
510641 - (irease Fitting, 1/8" NPT

Pig Hev. 4/93



HORIZONTAL AUGER DRIVE

840/1040

WADOOZWADOOBWHAOC2

P20




HORIZONTAL AUGER DRIVE 840/1040

ITEM PART NO. QTY. DESCRIPTION

1. G10038 2 Hex Head Cap Screw, 5/8"-11 x 4"
G10107 2 Lock Nut, 5/8"-11
2. GD1346 1 Shaft, 2" x 18 1/2"
3. GD1435 1 Key, 1/2"x 1/2"x &"
4. G10008 4 Hex Head Cap Screw, 5/8™11x 2 1/2”
G10230 4 Lock Washer, 5/8"
G10104 4 Hex Nut, 5/8"-11
5. GD4016 1 Spacer
8. GAD448 1 Bearing W/Lock Collar, 2"
GRO265 - Lock Collar W/Set Screws
G10080 - Set Screw, 7/16"14 x 7/18”
7. GD1357 1 Sprocket, 30 Tooth
8. GD4123 1 Bushing W/HHCSs, 2°
G10004 - Hex Head Cap Screw, 3/8"16x 1 1/4"
g. (G3301-47 1 Chain, No. 80-2, 47 Pitch Including Connector
and Offset Link
GR0O206 - Offset Link, No. 80-2
GRO198 - Connector Link, No. 80-2
10. GD2851 3 Sleeve
11, GAD447 1 Sprocket W/Spacer and Bearings
GAD593 - Bearing
GR0259 - Spacer
12. - See "Verlical Auger Drive, 840"
13. 10400 1 Hex Head Cap Screw, 3/4"-10x 6 1/2*
G10215 2 Machine Bushing, 3/4”
G10218 2 Washer, 3/4” USS
G10112 1 Lock Nut, 3/4"-10
14, GD4079 1 Bushing W/HHCSs, 1 3/4"
G10004 - Hex Head Cap Screw, 3/8™-16x 1 1/4”
15. GD4g77 1 Sprocket, 16 Tooth
16. GDOo144 1 Key, 3/8"x 3/8"x 2 1/2"
GDg221 - Key, 3/8"x 3/8"x 1 7/8"
17. - See "Gearbox, 840/1040"
18. G10730 1 Nylon Lock Nut, 5/8"11
19. (310443 4 Hex Head Cap Screw, 5/8%-11x 1"
20. G10423 1 Elbow, 1/8" NPT
21. G10017 4 Hex Head Cap Screw, 17213 x 1 1/27
10228 4 Lock Washer, 1/2"
G10102 4 Hex Nut, 1/2"13
22. GA4182 1 Upper Mounting Plate
23. 510233 - KMachine Bushing, 10 Gauge {As Required;
310526 . Machine Bushing, 18 Gauge [As Required)
24. (GA4650 1 Arm WiGrease Fifting
(5310641 - Gregse Fifling, 1/8" NPT
25. 510438 1 Hex Head Cap Screw, 1/2"-13 x 347
310228 1 Lock Washer, 1/27
28. G10028 i Hex Head Cap Screw, 3/4%10x 3°
G102381 i Lock Washer, 3/4°
G10218 1 Washer, 3/4" USS
27. GDEe425-01 1 Bushing
28. GA4177 1 idier Bar
29. GD8337 1 Spring
30. GA4180 1 Spring Housing

P21 Hev. 4/93



HORIZONTAL AUGERS AND BEARINGS 640

WHACO3/WHADO4

ITEM PART NO. QTY. DESCRIPTION

1. G10228 4 Lock Washer, 1/27
G10102 4 Hex Nut, 1/2"13

2. GAD450 1 Bearing W/Lock Collar and Grease Fitting, 1 172"
G10641 - Grease Fitting, 1/8" NPT
GR0266 - Lock Collar W/Set Screws
G10072 - Set Screw, 3/8"-16 x 3/8”

3. GD1447 1 Shaft, 1 1/2" x 16 1/2"

4. 10033 2 Hex Head Cap Screw, 1/2"-13 x 3 1/2"
G10111 2 Lock Nut, 172713

5. (3A4533 1 Rear Auger, Left Hand, 12" x &

5. G106841 i Grease Fitling, 1/8" NPT

7. G10125 1 Pipe Coupling, 1/8" NPT

B. GADS04 1 Grease Hose, 247

9. 10423 1 Elbow, 1/8”

10. G10185 1 Pipe Plug, 2" (Located in bottom of wagorn)

11, G10038 Z Hex Head Cap Screw, 1/2™-13x 1 3/47
10228 2 Lock Washer, 1/2°
G10102 2 Hex Nut, 1/2°13

12. GA4147 1 Brackst

13. Gi10118 1 Lock Nut, 1" NPT

14, GAD45 1 Hanger Bearing, 2"

15. 304010 1 Shaft, 272 13 127

16. GA4532 1 Front Auger, Left Hand, 12" x 72 1/2°

17. 310038 4 Hex Head Cap Screw, 5/8™-11 x 47
Gi0107 4 Lock Nut, 5/8°-11

pgz Hev. 4/93



HORIZONTAL AUGERS AND BEARINGS 840/1040
0

LR
= N\

WHAODZ/WHAOOA/WTCO 11

s

g

PART NO. QTY. DESCRIPTION Ox /]

[/ \?
G10230 4 Lock Washer, 5/8” e
G10104 4 Hex Nut, 5/8"-11 @ y
2. GAD449 1 Bearing W/Lock Coliar and Grease Filting, 2" /
G10641 - Grease Fitting, 1/8" NPT ./”
GR0O265 - Lock Collar W/Set Screws
G10080 - Set Screw, 7/16™-14 x 7/16"
3. GD1347 1 Shaft, 2" x 13"
4, G10318 2 Hex Head Cap Screw, 5/8"-11x 4 1/2°
G10107 2 Lock Nut, 5/8"-11
5. GA4537 1 Rear Auger, Left Hand, 12" x &'
5. 510641 1 Grease Fitting, 1/8" NPT
7. G10125 1 Pipe Coupling, 1/8" NPT
8. GAD504 1 Grease Hose, 24", Wheel, Scale and Sof-Trak Wagons
GA5852 - Grease Hose, 487, How Crop Wagons
g, G5503-02-02 1 Elbow, 45°
10, 510185 1 Pipe Plug, 2" (Located in bottom of wagon)
11, G10017 4 Hex Head Cap Screw, 1/2™13x 1 1/2°
10228 4 Lock Washer, 1/27
G10102 4 Hex Nut, 1/2"13
12. BAGBES 1 Bracket
13, G10038 4 Hex Head Cap Screw, 5/8™11 x 47
G10167 4 Lock Nut, 5/8"-11
14, GADB17 1 Hanger Bearing W/Set Screws and Grease Fitling, 27
310132 - Set Screw, 3/8"-24 x 518"
G10641 - Grease Fitling, /8" NPT
15, G040 1 Shaft, 2" x 13 1/27
16. GA4536 1 Front Auger, Left Hand, 12" x 11° 20
17 GDe21g - Grease Hose Hold Down, Row Crop Wagons Only
18 G10001 - Hex Head Cap Screw, 38182 17

510228 - Lock Washer, 38°
G101014 Hex Nut, 3/8"-18
P23 Hev. 4/83

&



640

GRAIN FLOW CONTROL GATE

WTCOO3/WTCO06

4180



GRAIN FLOW CONTROL GATE 640

ITEM PART NO. QTY. DESCRIPTION

1. GD6307 1 Cap
2. GA4134 1 Rear Tunnel Cover Assembly
3. GD8s308 2 Bearing Cover
4. GD8&309 1 Plate, 6"
GD6Y85s 1 Plate, 77
5. GA4135 1 Front Tunnel Cover Assembly
8. G10001 16 Hex Head Cap Screw, 3/8™-16 x 1"
G10229 16 Lock Washer, 3/8"
G10101 16 Hex Nut, 3/8"-186
7. G10111 1 Lock Nut, 1/2"-13
8. GA4085 1 Sight Gauge Rod
9. - See "Grain Flow Control Cylinder, 640"
10. GR0982 2 Pin, 1" x 3 3/8"
GR0193 4 Hair Pin Clip
11, G6801-06-08 2 Elbow
12. GA1137 2 Hose Assembly, 1/4" x 23"
13. G2700-08-08 2 Bulkhead Tube Unit, 9/16"-18
14, GD6322 1 Plate
15. G308-086 2 Lock Nut, 9/16"-18
16. GA1111 2 Hose Assembly, 1/4" x 120"
17. GD4086 2 Pioneer Tip
18. GA4186 1 Rear Screen, 78"
19. GA4185 1 Front Screen, 66"
20. GD6447 12 Clamp
21. G10108 24 Lock Nut, 3/8"-16
22. G10017 8 Hex Head Cap Screw, 1/2"-13x 1 172"
G10228 8 Lock Washer, 1/2"
G10102 8 Hex Nut, 1/2"-13
23. GA4088 1 Tie

P25 Rev. 4/93



840/1040

GRAIN FLOW CONTROL GATE

WTCO07WTCO1Y

4/90

P28



GRAIN FLOW CONTROL GATE 840/1040

ITEM PARTNO. QTY. DESCRIPTION

1. GA4715 1 Rear Tunnel Cover Assembly (Includes ltem 2 Less Linkage Mount},
Wheel, Scale and Sof-Trak Wagons (Shown)
GA5860 - Rear Tunnel Cover Assembly (Includes ltem 2 Less Linkage Mount},
Row Crop Wagons
2. GA1538 2 Linkage Arm
3. G10108 18 Lock Nut, 3/8™18
4. GA4718 1 Front Tunnel Cover Assembly {Includes liem 2 Less Linkage Mount),

Wheel, Scale and Sof-Trak Wagons (Shown)

(GA5858 - Front Tunnel Cover Assembly (Includes ltem 2 Less Linkage Mount),
Row Crop Wagons
5. GA0B96 2 Bearing Cover, Wheel, Scale and Sof-Trak Wagons
6. G10025 4 Hex Head Cap Screw, 3/4™-10x 1 1/2"
G10231 4 Lock Washer, 3/4"
G10105 4 Hex Nut, 3/4"-10
7. G10001 6 Hex Head Cap Screw, 3/8™-16 x 1"
102298 & Lock Washer, 3/8”
G10101 6 Hex Nut, 3/8™-16
8. GD4081 1 Connector Arm
g. GADEB86 1 Rod
10. G10004 36 Hex Head Cap Screw, 3/8"-16x 1 1/4”
G10229 36 Lock Washer, 3/8”
G10101 36 Hex Nut, 3/8™-16
G10102 1 Hex Nut, 1/2™-13
G10216 2 Washer, 172" USS
G6801-08 2 Elbow, 80°
GA1017 2 Hose Assembly, 3/8" x 24"
- See "Grain Flow Control Gate Cylinder, 840/1040"
GD4086 2 Pioneer Tip
GA1016 2 Hose Assembly, 3/8" x 120"
(GA4698 1 Rear Screen, 96°, Wheel, Scale and Sof-Trak Wagons {Shown;
GA5858 - Rear Screen, 96", Row Crop Wagons
19. GA4697 1 Front Screen, 108", Wheel, Scale and Sof-Trak Wagons (Shown)
GAB857 - Front Screen, 108", Row Crop Wagons
20. GD7071 8 Clamp, 1" x 10 1/2"
GDhg221 2 Clamp, 1" x 5 1/4”, Row Crop Wagons Only
21. GA5813 2 Bearing Cover, Row Crop Wagons Only
22, GROg62 2 Pin, 1" x 3 3/8"
GRO193 4 Hair Pin Clip

B27 Hev. 4/83



GRAIN TANK PANELS 640

WTPOO3WTP008

ITEM PART NO. QTY. DESCRIPTION

1. GA4151 1 Rear Panel

2. GA4152 1 Front Panel

3. GA41586 1 Side Panel, R.H.

4. GA4155 1 Side Panel, L.H.

5. (GA4688 3 Cross Brace, 119"

5. GD0327 4 Comer Cap

7. G10017 - Hex Head Cap Screw, 1/2"-13x 1 1/2"
G10216 - Washer, 1/2" USS
310228 - Lock Washer, 1/2°
G10102 - Hex Nut, 1/2"-13

8. G10001 18 Hex Head Cap Screw, 3/8™16 x 1"
510229 i6 Lock Washer, 3/8"
G10101 16 Hex Nut, 3/8"-18

g. 08480 2 Rear Window, 6 1/2" x 10 1/2"

10. GDB481-01 2 Rear Window Molding

11, GDB487 1 Front Window, 10 1/2"x 18 147

12. GD&461-02 1 Front Window Molding

13, Gi0017 4 Hex Head Cap Screw, 1/2™-13x 1 1/27
G10228 4 Lock Washer, 1/27
G3102186 4 Washer, 1/2" USS
G10102 4 Hex Mut, 172713

14, G10003 4 Hex Head Cap Screw, 3/8™-16x 1 1/27
510210 4 Washer, 3/8" USS
10229 4 Lock Washer, 3/8°
G10101 4 Hex Mut, 38716

15, GDEg78 1 Rubber Stop

18, BA4E64 i Adjustable Bracket

P28 Hev. 4/93



GRAIN TANK PANELS 840/1040

WTPOO4/WTPO08

ITEM PART NO. QTY. DESCRIPTION UTC Only
1, GA4194 1 Rear Panel, 37 3/8" x 120 1/2", 840
GA577% - Rear Panel, 48 7/8" x 132 1/27, 1040
2. GAB772 1 Front Panel, 37 3/8" x 120 1/2°, 840
GA5780 - Front Panel, 48 7/8" x 132 1/2", 1040
3. (GA4196 2 Side Panel, 37 3/8" x 239 1/2", 840
GAB776 - Side Panel, 49 7/8" x 23% 1/2", 1040
4. GD0327 4 Comer Cap
5. G10017 - Hex Head Cap Screw, 1/2"-13x 1 1/2"
G10228 - Lock Washer, 1/2”
G10102 - Hex Nut, 1/2"-13
6. G10001 16 Hex Head Cap Screw, 3/8™-16 x 17
G10228 16 Lock Washer, 3/8"
G10101 16 Hex Nut, 3/8"-16
7. G10017 4 Hex Head Cap Screw, 17213 x 1 1/2°
G10228 4 Lock Washer, 1/27
G10216 4 Washer, 1/2" USS
G10102 4 Hex Nut, 1/2°-13
8. GAD437 3 Cross Brace, 118 1/27, 840
GABT7E 4 Cross Brace, 131 1/27, 1040
g, GDE480 2 Rear Window, 6 1/2° x 1¢ v/27
10, 3D8481-01 2 Rear Window Molding
i1. GD&487 i Front Window, 10 1/27 x 18 147
i2. GDB461-02 1 Front Window Molding
13. G10003 4 Hex Mead Cap Screw, 3/8%16x 1 /27
G10210 4 Washer, 3/8” USS
G10228 4 Lock Washer, 3/87
G110 4 HexNut, 3/8"-18
14. GDEg78 1 Rubber Siop
15. GAdE64 i Adjustable Brackstl
15, 04173 - Comer Palch, 2 /2" x 7 172", Wheel, Scale and Sof-Trak Wagons
GD8g22s = Comer Patch, 2 1/2" x 10", Row Crop Wagoens
17, G10028 4 Hex Head Cap Screw, 3/4"-10 x 3" (Secures Grain Wagon
To Liility Tracked Chassis)
G10231 4 Lock Washer, 3/47
G10105 4 Hex Nut, 3/4™10
18. GDgs0z-02 4 Sleeve (Betwean Grain Wagon And Utllity Tracked Chassisg)

Pog Rev. 4/93



AXLE 640/840 WHEEL WAGON

HTAOCSZS

ITEM PART NO. QTY. DESCRIPTION
Per Wagon

1. GAS734 2 Stub Axle
2. G10540 2 Hex Head Cap Screw, 1"-8 x 12"
G10118 2 Lock Washer, 17
G10117 2 Hex Nut, 1"-8
3. GD7538 2 Shim
4. G10014 4 Hex Head Cap Screw, 1/2"-13 x 1"
G10228 4 Lock Washer, 1/27
AXLE 640/840 WHEEL SCALE WAGON

HTADZO

ITEM PART NO. QTY. DESCRIPTION

Per Wagon

1. GA4687 2 Weigh Axle W/Spacer, 4 1/27
GDEBYYs - Spacer

Z. 510014 4 Hex Head Cap Screw, 1/2°-13 x 17
G14228 4 Lock Washer, /27

3. GA5738 1 Stub Axle, R.H.
GAB737 1 Stub Axle, L.H.

4, G100 2 Hex Head Cap Screw, 5/8"-11x 5 1/27
G10107 2 Lock Nut, 5/8"11

5. G10540 2 Hex Head Cap Screw, 1"-8 x 127
G10118 2 Lock Washer, 17
G017 2 Hex Nut, 1°-8

8. cDh7538 2 Shim

P30 Rev. 4/93



AXLE

840/1040 ROW CROP WAGON

HTACR?

ITEM

[ A

ot

[*2)

ok

PART NO. QTY. DESCRIPTION

Per Wagon
GD8o37 4 Spindle, 4 1/2"
G10400 4 Hex Head Cap Screw, 3/4"-10x 6 1/27
G10112 4 Lock Nut, 3/4™10
GD8140 2 Pin, 2 1/8" x 38 1/27
510461 4 Cotter Pin, 3/8" x 3°
GA5797 4 Top Link Arm W/Grease Fittings
G10641 - Grease Fitting, 1/8" NPT
GDE118 8 Pin, 2 1/8" x 18 1/4”
510461 16 Cotter Pin, 38" x &7
GAET90 4 Link Plate W/Grease Fittings (SN 2433 - 489958%/8N 500292 & On}
GABO42 - Link Plate W/Grease Fittings (SN 500000 - 500291}
G10641 - Grease Filting, /8" NPT
GABBOG 2 Extension Axle W/Grease Fittings
G10841 - Girease Fitting, 1/87 NPT
GA5789 2 Botiom Link Arm W/Grease Fittings
G10640 - Grease Fitling, 1/4"7-28
G10402 4 Hex Head Cap Screw, 178 x 8"
G10398 4 Lock Nut, 18
GD7585-02 - Slesve, 1 14" (Where Applicable)
GD7585-08 - Sleeve, 1 3/4" (Where Applicable)
G10234 - WMachine Bushing, 10 Gauge (As Required)
510336 - Machine Bushing, 16 Gauge [As Required)
GABT5Z - Weigh Axle W/Spacer, 4 1/27, Scale Wagon
GDe99s - Spacer
508554 - Sleeve, 8 7/16", Scale Wagon

P31 Hev. 4/83



AXLE 640/840 SOF-TRAK WAGON

HTAO33/HTAO3E

ITEM PARTNO. QTY. DESCRIPTION

Per Wagon

1. GA5489 2 Stub Axle W/Grease Fittings
510641 - Grease Fitting, 1/8" NPT

2. GD7538 2 Shim, 5" x 8"

3. G10014 4 Hex Head Cap Screw, 1/2"-13 x 17
310228 4 Lock Washer, 1/27

4. 310540 2 Hex Head Cap Screw, 1"-8 x 127
G10118 2 Lock Washer, 17
G10117 2 Hex Nut, 178

5. - See “Track And Carriage”

gaz Hev. 4/83



TRACK AND CARRIAGE 640/840 SOF-TRAK WAGON

HTADS3

ITEM PART NO. QTY. DESCRIPTION

Per Assy.
1. GD7098 1 Rubber Track
2. - See "Midwheel, Sof-Trak”
3. GAB477 2 Sidebar, L.H. (SN Prior To 600377 Order A5477 And A5476)"
4. G10537 8 Hex Head Cap Screw, 3/4™16x 2 1/2"
G10218 - Washer, 3/4" USS (Sub D8279 Piate)
G10231 8 Lock Washer, 3/4"
G10327 8 Hex Nut, 3/4"-16
5B 510538 4 Hex Head Adjusting Bolf, 1"-14 x 7
G10082 4 Washer, 1" SAE
8. 4 Bee "Midwheel, Sot-Trak”
7. G10811 g Hex Head Cap Screw, 3/4™-16x &°
G10218 8 Washer, 3/4" USSE (Sub DB279 Plate)
210231 8 Lock Washer, 3/4°
G10327 g Hex Mut, 3/4°-16
8. (3A5478 2 Sidebar, H.H. (SN Prior To 800377 Order AS477 And AB476)"
g. GDR8ED 4 Tap Block
10. GD7521 2 Mud Scraper
11, G10014 i2 Hex Head Cap Screw, 1/2-13x 1
G102 12 Washer, 172" USS
10228 12 Lock Washer, 1/27
G10102 12 Hex Nut, 1/2°-13
i2. - Track and Carriage {Non-Stock ltemy)
13. GAB514 1 Pin
14, G10005 1 Hex Head Cap Screw, 5/8™11 x 1 3/4"
5. GD8a27s 8 Plale 2" x 4 1/27

* NOTE: Specifications changed at SN 800877,
B33 Rev. 4/

¢



HUB AND TIRE ASSEMBLY WHEEL, SCALE AND
ROW CROP WAGONS

HTADOZ/HTAOO4/HTADSS

f
2
!
|
i

e —

ITEM PART NO. QTY. DESCRIPTION Row Crop Wagons

Per Assy.

ils G10054 4 Hex Head Cap Screw, 5/16"-18 x 1/27

2. GD1360 1 Cap

3. GD1358 1 Seal

4. G10726 1 Siotted Hex Nut, 2712

5. G10471 1 Cotter Pin, 3/8"x 2 1/2”

. 310198 1 Washer, 27

7. GAO530 1 Outer Bearing

8. 5108625 10 Flange Nut, 3/4"-16

9. 3A0529 1 Hub W/Cups, Grease Fitting and Stud Bolts (10 Bolt)
GRo192 . Outer Cup
GRO191 - Inner Cup
G10373 - Grease Fiting, 1/87-27 45°
GRO257 - Stud Bolt, 3/4"-16x 2 127

10. GADS3Y 1 Inner Bearing

11, GA0B3Z 1 Seal

12 GAE1ZE - Valve Stem (Not Shown)

13 GAB44T - Brass Plug {Hot Shown)

14, GD4093 - Tirs, 24.5" x 32° B-3 Diamond-Type Tread, 12 Ply, 640 {Used W/ADL4E Wheel)
2DB485 - Tire, 24.5" x 327 R-1 Traction-Type Tread, 12 Ply, 640 (Used W/ADL4E Wheel)
4052 - Tire, 30.5" x 32" R-3 Diamond-Type Tread, 12 Ply, 640/840

{Used W/AD44S Whael)
GDa4ass - Tire, 30.5" x 32° B-1 Traction-Type Tread, 12 Ply, 640/840
{Lised W/AD44S Whaal)

15. GAD44E - Wheel, 21" x 327, 640 (Used W/D4093 or D8495 Tire)
GAD44S - Wheel, 27° x 32", 840/840 (Used W/D4092 or D8496 Tire)

18. GD7s49s - Tire, 18.4" x 38" R-1 Traction-Type Tread, 10 Ply

17. GDaoks - Tube, 18.4°x 38°

18, (GABT7E8 - Whael, 38° x WHIBA

9. Ghiszs 1 Nylon Nut

20. GD1s27 i Yalve Stem {includes Core and Cap)

Pa4 Hev. 4/93



MIDWHEEL SOF-TRAK WAGON

HTAO35
— "'Mij}jgw
; I
ITEM PART NO. QTY. DESCRIPTION
Per Assy.

1. (GAB487 2 Bolt W/Grease Fitting, 1 1/4"x 3 1/2", Grade 8

G106841 - Grease Fitling, 1/8" NPT
2. G10238 2 Lock Washer, 1 174"
3. (10535 1 Set Screw, 3/8"-16 x 3/4"
4. GD7480 1 Jam Nut, 2 172712
5. GD7451 1 Stepped Nut, 2 1/2"12
6. GD7452 2 Seal
7. GAD779 2 Bearing
8. GA5486 1 Midwheel W/Cups

GRo323 - Cup
9. GA4999 1 Spindle
ENDWHEEL SOF-TRAK WAGON

> & bbb

ITEM PART NO. QTY. DESCRIPTION

Per Assy.

1. GD7640 2 Tire, 8.25" x 207, Smooth
GAB574 - Tube Winsert, Use With 07840
GDe3n7 - Tire, 8.25" x 207, Treaded Truck
GDga08 - Tube, Use With D8307

Z. GAB450 2 Him

3, GAB487 2 Bolt WiGrease Filling, 1 1/4"x31/2", Grade 8
G10841 1 Grease Fitting, 1/87 NPT

4. 510236 2 Lock Washer, 1 1/4”

5. (310535 1 Set Screw, 3/87-16 1 /4

g8, G7480 1 Jam Nyt 2 /2712

7. GD7451 1 tepped Nut, 2 1/2°12

g, GD7452 2 Seal

g. GAL779 2 Hearing

18, GAL484 1 Hub WiCups and Bolls
GHO323 - Cup
7483 - Holt (10 Bolt Hubl, Threaded Both Ends
GRO257 - Bok (20 Bolt Hub)

i1, GA4553 1 Spindie

12, GRO256 20 Flange Nut, 3/4"-16

P35 Rev. 4/83



HITCH CAP/PLATE

WACOD4/WACO12/WACO13

840/1040 Scale Wagon

ITEM PART NO. QTY. DESCRIPTION 640 Scale Wagon
1. GA4206 - Hitch Cap, Single Clevis
2. GA4214 - Hitch Cap, Double Clevis
3 G10441 8 Hex Head Cap Screw, 7/8"-9 x 3", Grade 8
G10330 8 Lock Washer, 7/8"
G10442 8 Hex Nut, 7/8™-9
4 GA4677 - Double Clevis, 640 Scale Wagon
5 G10263 - Hex Head Cap Screw, 1"-8 x 5"
G10396 - Lock Nut, 1"-8
6. GA4681 - Weigh Beam, 2 1/2", 640 Scale Wagon
7 GA4680 - Hitch Plate, 640 Scale Wagon
8 G10050 - Hex Head Cap Screw, 3/4"-10 x 5"
G1o112 - Lock Nut, 3/4"-10
9. G10648 - Hex Head Cap Screw, 1"-8 x 6", Grade 8
G10647 - Hex Nut, 1°-8, Grade 8
10. GAB0D22 - Hitch Plate, 840/1040 Scale Wagon
11. GAB025 - Weigh Beam, 3 3/4", 840/1040 Scale Wagon
12. GAB521 - Single Clevis, 640/840/1040 Scale Wagon

OPTIONAL SAFETY CHAIN

WALOTT

S,

ITEM ?AQ NO. QTY. DESCRIPTION

1. GA4774 1 Safety Chain

2. 510238 1 Hex Head Cap Screw, 1 1/4"-7 x 4°
510138 1 Washer, 1 1/4" USS
310236 1 Lock Washer, 1 1/4°
G10239 i Hex MNut, 1 1/4%-7

P36 Rev. 4/53



VERTICAL AUGER FOLD CYLINDER 640/840/1040

cyLosz

ITEM PART NO. QTY. DESCRIPTION

1. GA4193 1 Rod

2. GD5954 1 Gland

3. GD4525 1 Piston

4, GR0O9%4 1 Special Jam Nut

5. GA4192 1 Barrel

8. GD6323 1 Restrictor

A GA4115 - Cyilinder Complete, 2 1/2" x 20 1/186" (Less Restrictor)

B. GR0O%63 - Seal Kit, Includes: (1) T Seal, {2) O-Ring, (1) BU Ring, {1} U-Cup,
{1) Wiper

P37 Rev. 4/493



GRAIN FLOW CONTROL GATE CYLINDER

640

CYLO3O/CYLO4AT

ITEM PART NO.

GA4188
GD5949
GD4632
GR0959
GA4187

GA4129
GR0927

m> OhwN=

QTY.

[V S S S e 3

DESCRIPTION

Rod

Gland

Piston

Lock Nut, 3/4"-16
Barrel

Cylinder Complete, 2" x 8"
Seal Kit, Includes: (1) T Seal, (2) O-Rings, (1) BU Ring,
(1) U-Cup, (1) Wiper

GRAIN FLOW CONTROL GATE CYLINDER 840/1040

CYLo44

ITEM PART NO. QTY.

GA4757
GD5854
GD5956
GRO986
GA4756

f«ﬂ»&l&»wmma

GA4255
GR0OS30

D=

1

el oo opll

DESCRIPTION

Hod

Glard

Piston

Thin Nut, 1714
Barrel

Cylinder Complete, 2 1/2" x 107
Seal Kit, Includes: (1) Wear Ring, (1) T Seal, (2) O-Rings,
{1) U-Cup, {1) BU Ring, (1) Wiper

P35 Rev. 4/93



JACK ASSEMBLY 640

WACD02/WACO03

==

ITEM PART NO. QTY. DESCRIPTIO
1. GR1009 1 Becondary W/lock Assembly
2. GR0O3874 1 Nut and Screw Assembly
3. GR0g976 2 Pin
4, GRO691 1 Bearing
5. GRO6%2 3 Machine Washer, 1" x 2" x 18 Gauge
6. GR0693 1 Gear, 18 Tooth
7. GRO702 2 Retaining Washer, 1/27
8. GR0694 2 Key
9. GRO703 1 Retaining Hex Head Cap Screw
10. GD1380 1 Handle
11. GR0977 1 Shaft
1z, GRO704 1 Snap Ring
13. G10048 1 Hex Head Cap Sorew, /87160 2 1727
G10210 Z Washer, 3/8" USS
310108 1 Lock Nut, 3/8™-16
14, G10005 4 Hex Head Cap Screw, 58”11 x 1 3/4"
310230 4 Lock Washer, 5/8°
G10104 4 Hex Mut, 5/8™11
GRO638 1 Gear, 12 Tooth
GR1008 1 Drop Tube
GRO7D0 1 Lid
GiKies - Jack Replacemant Kit

#ag Rev. 4/83



JACK ASSEMBLY 840/1040

WACOO2

M@w,
®

s ®

ITEM PARTNO. QTY. DESCRIPTION

1. GR1011 1 Secondary W/Lock Assembly

2. GR068% 1 Nut and Screw Assembly

3. GR0630 2 Pin

4. GR0O691 1 Bearing

5. GROB92 3 Machine Washer, 1" x 2" x 18 Gauge

&. GR0OB83 1 Gear, 18 Tooth

7. GRO702 2 Retaining Washer, 1/2"

8. GROB%4 2 Key

g, GRO703 1 Retaining Hex Head Cap Screw

10. GD1350 1 Handle

1. GRO6%6 1 Shaft

12. GRO704 1 Snap Ring

13. 510048 1 Hex Head Cap Screw, 3/8"-16x 2 1/2°
G10210 2 Washer, 3/8" USS
10108 1 Lock Nut, 3/8°-16

14. G10005 4 Hex Head Cap Screw, 5/8™-11 x 1 3/4”
G10230 4 Lock Washer, 5/87
510104 4 Hex Nut, 5811

15. GR0688 1 Gear, 12 Tooth

16, GRI010 1 Drop Tube

17. GRO700 1 Lid

A, GRO44% - Jack Replacement Kit

P4A Rev, 4/93



ELECTRONIC SCALE COMPONENTS

ECPO14/WACO12/HTACSO/WACO13

ITEM PART NO. QTY. DESCRIPTION

1. GASBG2 1 Junction Box W/ Cable

2. GD7008 1 Cover

3. GABT717 1 Indicator, EZ150, 640 Whee! Wagon
GAG718 - Indicator, EZ150, 840 Wheel Wagon

GAB753 - Indicator, EZ150, 840/1040 Row Crop Wagon

GR1175 - Plastic Housing (Not Shown)
4. GD7828 1 KMounting Bracket
5. GA4883 1 Cable Extension (To Junction Box Cable)
6. G16023 - Hex Head Cap Screw, 1/4"-20 x 3/4”
G10110 - Lock Mut, 1/4"-20
7. GDe2s - Insulated Clamp
. a. Gi0sz2 - Screw, 174714 x 3/4”
g, GD7138 - Cover, 28°
GD7139 - Cover, 207
10. - See "Axle, 640/840 Scale Whee! Wagon” or
“Axle, 840/1040 Row Crop Wagon™
11, - See "Hilch Cap/Pliate”
12. GA5663 1 Battery Power Cable, 640/840 Wheel Wagon
GA6772 - Battery Power Cable, 840/1040 Row Crop Wagon
13 GR1087 - Pin
14, GR1171 - Female Socket Contact
5. GR1068 - Connector, Male
16, GR1170 - Connecior, Female
17. GR1069 - Shrink Tube, 2 1727

P41 Rev. 4/83




LIGHT PACKAGE

ECPO10

Serial No. 2433 - 500376

ITEM

PART NO. QTY.

GA4122
GA4123
GR0968
GR0970
GR0969
G10289
G10525

GR0S71
GR0Og72
G10266
G10268
GD8273
G10001
G10228
G10101
GAd4121
GA4127
GD6291
G10228
G10101

oo o ot ot o8 8 PN

TR P N W N N B

i

DESCRIPTION

Single Red Light Assembly Complete W/Female Terminal
Double Amber Light Assembly Complete W/Male Terminal
Bulb, No. 1156

Red Lens

Amber Lens

Hex Nut, 1/2"-20

Star Washer, 1/2"

Rubber Washer (Non-Stock ftem)
O-Ring Gasket

Pigtail

Female Terminal

Male Terminal

Mount

Hex Head Cap Screw, 3/8™16 x 17
Lock Washer, 3/8°

Hex Nut, 3/8"-16

Wiring Harness Assembly, 640
Wiring Hamess Assembly, 840/1040
Clamp

Lock Washer, 3/8”

Hex Nut, 3/8™-16

P42

Bev. 4/93



LIGHT PACKAGE

ECPOIO/WACO1T7

Serial No. 500377 & On

ITEM  PART NO. QTY. DESCRIPTION

1. GAB699 1 Double Light Assembly, L.H.
GR1203 - Red Lens
GR1204 - Amber Lensg
GR1205 - Cover
GR1206 - Rubber Grommet (4)
GR1207 - Lamp Unit
GR1208 - Bulb

2. GAB700 1 Double Light Assembly, R.H.
GR1203 - Red Lens
GR1204 - Amber Lens
GR1208 - Cover

. GR1208 - Rubber Grommest (4]
GR1207 - Lamp Unit
GR1208 - Bulb
. 3. GDs425 2 Mount

4. GAB703 1 Wiring Mamess Assembly, 840
GABBSY - Wiring Harness Assembly, 840/1040

5. GDa281 - Ciamp

8. G10228 - Lock Washer, 3/8°
G10101 - Hex Mut, 3/8"-16

7. G10084 8 Hex Head Cap Screw, /420 x 17
G10110 8 Lock Nut, 1/4™-20

A G1K156 - Light Packags, Includes Light Assemblies, Mounds, Wirlng Hamess,

Clamps, Tie Straps And Hardware
P42a 4/83



DECALS, REFLECTORS AND TIE STRAPS

GRAIN FLOW CONTROL GATE
INDICATOR

RETRACTED EXTENDED

CLOSED OPENR

ROTATING DRIVE LINE

BEATM CAN RESULT FROM ENTANCIEMINT
NELP PEOPLE AND CLOTHWING WILL CLEAR
D0 KOT GPERATE WITHOUT
< ORIVE LINE SUARDS
« INPUT SHAFT CUARES
« TRACTOR MASTER SHIELD
« U-JOINTS LOCKED TO TRALTRR
AND IMPLEMENT SHAFTS

®

A DANGER

FAILURE TO HEED THESE WARNINGS MAY RESULT
m PERSONAL INJURY OR DEATH.

NEVER ALLOW ANYONE ON OR IN WAGON WHILE
OPERATING. ALWAYS UNHOOK WAGON FROM
TRACTOR WHEN PERFORMING REPAIAS INSIDE
OF WAGON. ALL NORMAL MAINTENANCE CAN
BE PERFOAMED WITHOUT CLIMBING INSIDE OF
WAGDN

WAGON IS INTENDED FOR FIELD USE ONLY
TOW ONLY WITH FARM TRACTOR. ALWAYS
OBEY ALL LAWS AND LOAD LIMITS WHEN
TRANSPORTING

1. Mesg and underiiand the Cperater s Masual

1. Bioo Ihe WSS engne Driors lngwng ihe
cperatcr 3 platomm.

3. mrep retvr off B machenr

& Mlaks Cretan reerpaes o O30 of e mAChute
Letore $1irung Ihe WAL RGAT 30G
cpetnng.

5. Keep ail sheplas i place.

6 Maver ISBRCate. Sdwal, uacisy o Jerece e
mchemy weifl AL ENGINE runfieAg

T Wt for 8l meveaoe 10 3E5 belorr servCing.

B Xees Rance. leel sed cuthisg smay from
eeny BT

B Une faahesn marmeng bghts shed GO00IRAG 08
highmays eRcept mies proftded by law.

NEVER OPERATE PTO SHAFT %
ABOVE 1000 PTO RPM.
NEVER RUN WAGON AUGERS
AT FULL RPM WHEN EMPTY.

reeerE |

i
NEVER OPERATE WAGON |
WHEN INSPECTION COVER |
1S REMOVED. |

|

11888

e

£\

i)

THIS MACHINE HAS BEEN DESIGHED
ANO BUILT WITH YOUR SAFETY IR
SN0, ANY ALTERATION 7O THE
DESIGH U8 CONSTRULTION MAY
LREATE SAFETY HAZARDS, DO HOT
MAKE ANY ALTERATIONS OR CHANGES
TO THE EGUIPMENT, BUT IF ANY
ALTERATIONS OR CHANGES ARE
MAGE YOU MUST FOLLOW AlL
LPPROPRIATE SAPETY STANDARDS
AT PRASTICE 19 PROTECT YOU
AND GTHERS HEAR THIS MACHINE
FROM IKJURY.

#2898

-
s
G

TIGHTEN WHEEL NUTS TO 425
FOOT-POUNDS TORQUE AND
CHECK PERIODICALLY.

MAINTAIN TIRE PRESSURE AT
35 PSL

LUBRICATE AUGER HINGE, PTO
SHAFT AND DRIVE CHAINS DAILY.
SEE OPERATORS MANUAL FOR
ADDITIONAL MAINTENANCE
TO BE PERFOAMED ANNUALLY.

11588

A\ CAUTION |

KINZE
®

' A\ WARNING |

TOW ONLY WITH
@ FARM TRACTOR.

HYDRAULIC FOLDING AUGER

FAILURE TO HEED THIS
WARNING MAY RESULT
IN PERSONAL INJURY
OR DEATH.

KEEP CLOTHING, YOURSELF
AND OTHERS WELL CLEAR

WHEN FOLDING AND
UNFOLDING AUGER

T100-81

®

.&,&gﬁ
|

SHIELD MISSING
00 NOT OPERATE

SHIELD MISSING
00 NOT OPERATE




DECALS, REFLECTORS AND TIE STRAPS

A CAUTION

WINDDWS GIVE ONLY A LIMITED
VIEW OF WHAT 5§ BEMIND THE

SERIOUS INJURY DR DEATH
CAN RESULT FROM
CONTACT WITH ELECTRIC
LINES. USE CARE TO AVOID
CONTACT WITH ELECTRIC
LINES WHEN MOVING OR
OPERATING THIS MACHINE.

YO A1

.

WEEKLY WAGOM. ALWAYS CHECK
CAREFULLY, INCLUDING BLIND

SPOTS. BEFORE BACKING OR

TURNING WAGON

TICHTENED, IF SLEEVLE

DAILY @T)

INFLATE TO
35 MIN - 40 MAX PSI

76113

A DANGER |

Do Nat Tew Loaded Wagons on Public

SHUT OFF PTO AND TRACTOR

Roads and Bridges
ENGINE. Il you mus! tow » loaded wagon on
2. OPEN BRASS VALVES LOCATED public roads and bridges
UNDER OILER TANK 1. Do not exceed 10 mph
3. START TRACTOR ENGINE AND 2. Check operator's manual lor the
ENGAGE PTO AT IDLE FOR A SHORT B ;u:dcd \[nelght u!ﬁlhe v:;nzo.: -
TIME. | ow only on roads an ridg
4. REMAIN ON/IN TRACTOR WHILEPTOD i:ﬁ;::ro:srl::r::;}gn!hr loaded
IS RUNNING.

5. DISENGAGE PTO AND SHUT OFF
TRACTOR ENGINE

6. CLOSE BRASS VALVES LOCATED
UNDER DILER TANK

4 Know and abey all laws and

reguiations
DANGER —
FL CRAIN TRAPS W
SUFFOCATES
i AL

1N SECONDS!
I WMEVER PLAY B 08 ON THIS WASOW
<

O CAE e e T oe

™ FLOwINR SRATS
h

A DANGER

- ROTATING AUGER -
NEVER OFPEN OR CLOSE WITH
AUGER HRUNNING

WHEN OPERATING DUMP DOOR
KEEP CLOTHING, YOURSELF
AND OTHERS WELL CLEAR

"

A

o
£

S
©
L]



DECALS, REFLECTORS AND TIE STRAPS

ADIXETE]

NEVER TRANSPORT WAGON OR
LOAD WAGON WITH GRAIN WITH

ADANGER A

OUTER WHEELS REMOVED

The two suler wheels on How Srop wagons sre
removed to sltow narrower width for truck ship-
ment. Using extreme caution, unicad wagon in
tevel srea. Tipping may ocour because of narrow
whee! base! instel suter whesls immadiately.

®

ITEM PART NO. QTY. DESCRIPTION

1. G7100-19 1 Decal, Grain Flow Indicator

2. G7100-38 1 SMV Emblem

3. G7100-46 1 Decal, Caution

4. G7100-54 2 Decal, KINZE

5, G7100-586 1 Decal, Warning

6. G7100-87 1 Decal, Danger

7. G7100-79 1 Decal, Warning

3. G7100-80 2 Decal, Warning

9. G7100-81 1 Decal, Danger

10. G7100-82 1 Decal, Danger

11. G7100-85 1 Decal, instructions

12. G7100-86 1 Decal, Danger

13. G71006-90 1 Decal, Warning

14. G7100-93 - White Striping, 3" x 100 Yards {Not Shownj
GR1172-01 - White Striping, Per Foot (Not Shown)

15, G7100-105 2 Decal, 640

16. G7100-1086 2 Decal, 840

17. G7100-107 2 Decal, KINZE Logo

18. G71006-110 - Decal, Grease

19. G7100-111 - Decal, Oil

20. G7100-112 1 Decal, Caution

21. G7100-113 1 Decal, Caution

22. G7100-117 1 Decal, Danger

23. G7100-118 1 Decal, Caution

24, G7100-119 2 Decal, Instructions

25. G7100-120 1 Decal, Danger

26. G7100-130 2 Decal, Elecironic Scale

27. a7100-131 2 Decal, Sof-Trak

28. 37100-134 1 Decal, Danger

25. G7100-142 1 Decal, Danger

30. G7100-150 2 Decal, Row Crop

31. G7100-181 1 Decal, Instructions

32. B7100-152 2 Decal, 1640

33. G7100-181 1 Decal, Danger

4. G7100-182 2 Decal, Danger, Row Crop

35, G7200-03 4 Heflector, Red
G7200-04 2 Heflector, Amber

36. GDis12 - Tie Strap, 8"
Ghzi17 - Tie Strap, 14 /27

37. GRO155 - Biue Paint, Aerosol (Not Shown)
GRO438 - Blue Paint, Cuart (Not Shown)
GRO440 - Riue Paind, Gallon {Not Shown)

\IN WITH OQUTER WHEELS

REMOVED

P45

Rev. 4/23



NUMERICAL INDEX

Part No. Page | Part No. Page | Part No. Page
GIKIBB oo P42a ! G10011 ..o PY, P13, P17, P30 | G10132 oo, P23
GIKABB oo P39 | G10013 ... P8, P11, P15, P19 | G10133 oo P2, P3, P4, P5
G308-06 .o P25 | G10014 oo P30, P32, P33 | G10134 ..o P2, P3, P4, P5
G2700-06-06 ..o P25 | G10016 oo P13 1 G10185 oo P7
GB301-47 oo, P21 G10017 oo P11, P13, P19, P21 | G10139 .o P36
G3301-65 ..o P17 P23, P25, P28, P29 | G10141 .o P15
G3304-51 oo e P19 | G10018 oo P6 | G10142 oo, P8, P7
G3304-63 oo RS P15 | G10019 ... P11, P13, P15, P19 | G10143 oo PB
G5503-02-02 oo P23 | G10023 oo P41 G10185 oo P22, P23
G6801-06-08 oo P11, P25 | G10025 ..o P8, P9, P13, P27 | G10198 ..o P34
GB801-08 oo P13, P27 | G10028 ..o P19, P21, P29 | G10210 ............. P28, P29, P39, P40
G7100-19 oo P45 | G10033 oo P22 | G10215 .o P15, P17, P19, P21
G7100-36 oo P45 | G10036 ... P21, P22, P23 | G10216 ....P13, P27, P28, P29, P33
G7100-46 oo e P45 | G10037 oo, P71 G10217 oo P15
G7100-54 oo P45 | G10039 oo P15, P22 | G10218......... ..P11, P15, P17, P19,
GT7100-56 oo P45 | G10049............. P4b, PSb, P39, P40 | e P21, P33
G7100-67 oo P45 | G10050 ..o P36 | G10219 oo, P11, P13
GT7100-79 oo P45 | G10054 oo P34 | G10228 .............. P7, P11, P13, P15,
G7100-80 .o P45 | G10055 ..o P17,P19 ... P17, P19, P21, P22
G7100-81 oo P45 | G10058 ..ocovvvevn. P15, P17, P19 e, P23, P25, P28, P29,
G7100-82 oo P45 | G10064 ..o P42a| e P30, P32, P33
G7100-85 oo P45 | G10072 oo P22 | G10229............ P11, P13, P23, P25,
G7100-86 ..o P45 | G10080............... P8, P9, P15, P17, | P27, P28, P29,
G7100-90 ..o e P45 | e, P19, P21, P23 | e, P42, P42a
G7100-93 oo P45 | G10082 ..o P33 | G10230..........P11, P13, P15, P17,
G7100-105........... e, P45 | G10087 oo P11, P13 ....P19, P21, P23, P39, P40
G7100-106 .o P45 | G10101 ............ P11, P13, P23, P25 | G10231 ................ P8, Pg, P13, P17,
G7100-107 oo T P45 P27, P28, P29, P42, P42a | ... P21, P27, P29, P33
G7100-110 .o P45 | G10102............ P11, P13, P19, P21, | G10232 ............. P11, P13, P15, P17
G7100-111 oo P45 . P22, P23, P25, P27, | G10233 ..o P21
G7100-112 oo P45 | i, P28, P29, P33 | G10234 oo P8, P31
G7100-113........... e P45 G10104............ P11, P13, P15, P17, | G10236 oo P35, P36
G7100-117 o e P45 ...P19, P21, P23, P33, P40 | G10238 ..o P36
G7100-T18 oo P45 | G10105............. P13, P27, P29, P11 | G10239 ..o P36
G7100-119 o P45 | G10106 ..o e P13 | G10263 .o P36
G7100-120 oo e, P45 | G10107 oo P8, P9, P11, P13, | G10266 ..o P42
G7100-130 oo P45 | P15, P17, P19, P21, | G10269 ..o P42
G7100-131 o LLPAsS P22, P23, P30 | G10289 .o P42
G7100-134 oo, P45 | G10108 ...........P2a, P3a, P4a, Pdb,  G10318 oo P23
G7100-142 oo P45 | P5a, PSb, P8, PS, | G10326 oo P4b, P5h
G7100-150 1. P45 e, P25, P27, P39, P40 | G10327 oo, P33
G7100-151 oo P45 | G10109 oo P2, P32, P4, P5 | G10330 e P3s
G7100-152 ... e e PAS L G100 o P41, P423 | G10336 oo P31
G7100-161 ... e e PAS L G101 e, P22, P25 1 G10359 oo Pg
G7100-162 v P45 G10112 P15, P17, P19, P21, | G10360 oo P
G7200-03 oo e PAB L P31, P36 | G10373 e, P34
G7200-04 ..o e P45 I G10115 e, P11, P22 | G10396 oo, ?31 P36
(10001 .....P2a, P3a, P4a, P5a, P8, | G10116 ... e P13 1 G10400 oo 1, P31
e P8, P23, P25, P27, G017 oo, ?3{3 P32 | G10402 oo P31
,,,,,,,,,,,,,,,,,,,,, P28, P29, P42 | G108 oo P30, P32 ﬁié&gﬁx.,«,,ﬁa,gN?éS P19, P21, P22
G10003 oo P28, P28 L G012 o PB L G10426 . T P11, P13
G10004 ... P15, P17, P19, P21, P27 | G10122 ... eeeeeieeeeeeenenrreenrn PT L G10434 P11, P13
G10005 ... P19, P33, mg PAO | G10123 oo, P7 G10438 ... _P15, P17, P19, P21
G10007 e T1L,P13  GI0124 e, P71 G104 oo P36
G10008 oo P11 Ffﬁ P17 G10125.......... P11, P13, ?2;% P23 | G10442 oo P36
G10009 ..o, P21 GI10127 o e e P13 G10443 e P2
a Rev. 4/93



NUMERICAL INDEX

Part No. Page

Part No.

G10456 .o P2, P2a, P3, P3a,

................. P4, P4a, P5, Pba
G10460 e P8, P9, P11, P13
GIO8BT oo P31

GI0ATT oot P34
G10522 oo crenannaae P41

GAOB25 L iieeecie o P42
G10526 .o P15, P17, P21
G1O535 e P35

G10B37 oeeioecirviesmeniecossaminns .....P33
GIO539 1o P33
G10540 i P30, P32
T3 1157 1 ISR P17
G10556 oo P2, P2a, P3, 3a
G10563 i P4, P4a, P5, P5a
G10B10 o P11, P13
G10611 e ERRUTPORRPSR P33
GAOB2S ooneiiceeeiiir e aseenaes P34
GA0B40 e P31

......................................

......................................
hcrvesisarcazessaEnEs s EERINIE o NREs T

DT S -
GABTGD e ooooooeoeerreereresnsnn P37
GAGGA oo P2g

hethwsbueerRSstarEEEo AT RO

@éﬁ%ﬁ?,,..,,,._w,m ..................... Pa3

G10641 ... P8, P9, P11, P13, P15,

,,,,,,,,,,,, P17, P19, P21, P22

....P23, P31, P32, P35, P36
GTOBAB ..o P36
G10700 ......... P2, P2a, P3, P3a, P4

,,,,,, P4a, P4b, P5, P5a, P5b
G1O726 oo P34
G10730 .............P15, P17, P18, P21
G1O749 oo P7
GADADE ..o ......P6
GADAZ23 . e P13
GADABT oo P29
GAD445 ... ceeereerereanseranrnanes P34
GADAAS ..o P34
GADAAT i P17, P21
GADAAB . Pg, P17
GAD448 ... P8, P15, P19, P21, P23
GADEED oo p22
GADABT e P11, P22
GADAEZ . oeierrvince s P13
GADB04 ... P11, P13, P22, P23
GADBTT e e ..P13
[£7-11::% I SRR Pe ...Pa3
GADBEZS .ot P34
GADBED v P34
GADEBT e P1g, P34
GADESZ i P34
GAOBE3 .. . P15, P17, P21
GADBZA oiveenrencnnrene s P7
GADEBE o ne s P23
GADBEB .o ecriiemes i pa7
GADBDB ..o eveerecv e P27
GADBET Lo P7
GADTI3 e s P15
(€711 74 V- SIS P Pe
GAD715 ... e s ne s P&
GADT79........ et a st P35

GAABBE .o
GA4680 ............

GAABIT oo
GALGBIZ oo
GAABOT .o
GABBIB s
GABTIE oo cceces e
GAATIG e
[TV 77 SOOI

GABABE ..o
GABABT oo eecrce i e
GABABY ..ot
GABAG0 i
GABET4 oo
GABET4 i

Qﬁmﬁ?g: ,,,,,,,, pas
GABOZS . ovreriene e P38
GABD4Z ... e e renes P31

Rev. 4/93



NUMERICAL INDEX

Part No. Page | Part No. Page | Part No. Page
GABT28 oo P34 | GD5949 .o P38 | GD8221 oo e p27
GAB521 ..o e P36 | GD5954 ..o P37, P38 | GDB225 .o P23
GABBA7 oo P42a| GD5956 .......... e P38 | GDB279 oo ......P33
GABESY ..o P42a | GDB273 oo P42 | GDB495 ..o P34
GAB700 ..o e P42a | GD6279-04 ....oooooov P11, P13 | GDB496 oo P34
. GABT703 oo ....P42a  GD8291 ... P41, P42, P42a | GDB86O ........ e P33
GAB717 oo P41 | GDB307 oo e P25 | GDY221 oo P21
GABTIB oo P41 | GD6308 ... e P25 | GDY231 oo e P17
s GABTE2 oo P31 | GD6309 ....... e P25 | GDO307 oo, P35
GABTES e P41 | GDB322 oo P25 | GD9308 ..o e P35
GABT72 e P41 | GDB323 oo P37 | GDO425 oo P42a
GD0144 ..o P4, P4a, P4b, P5, | GD6337 ........... P15, P17, P19, P21  GDS594 ..o P31
v PBa, PSb, P17, P21 GDB387 oo P15 | GDY602-02 oo P29
GDO147 .......P2, P2a, P3,P3a, P15 | GD6388 .....c.ooooviiviieieeee P8 | GROT55 oo ....P45
GDO148 oo P15, P19 | GDB392 ..o P18 | GRO190 oo s =)
GDO327 oo e P28, P29 | GDB408 ...ooooooioeiiie P15 GRO19T oo P34
GDOB53 oo PG| GDBAT7 oo P11 I GROT192 oo P34
GD1346 oo P19, P21 L GDBA20 e P8 | GRO193 oo P25, P27
GD1347 oo P23 | GDB425-01 ............. P15, P19, P21 | GRO197 .o P15, P19
GD1350 oo P39, P40 | GDB433 ..o P8 PY  GROT98 ..o P17, P21
GD1357 oo P17, P21 | GDB44T oo P25 | GRO202 ..o, P15, P19
GD1358 oo P17 | GDB460 ..o P28, P29 | GR0206 ....... e P17, P21
GD1359 oo P34 | GD6461-01 ..o, P28, P29 | GRO237 oo P4, P5
GD1360 oo P34 | GDB461-02 ..o P28, P29 | GR0O238 ................ P4, P4a, P5, P5a
GD1435 oo P21 | GDB462 ..o P8, PS | GR0239 ................ P4, P4a, P5, P5a
GD1447 oo, P22 GDBA87 ..o P28, P29 | GR0240 ................ P4, P4a, P5, P5a
GDA512 oo P45 | GDB885 ..o P17 | GR0241 ................ P4, P4a, P5, P5a
GD1527 oo P34 GDB978 ..o P28, P29 | GR0242 ................P4, P4a, P5, P5a
GD1528 oo P34 | GDB985 ..o P25 | GRO245 ..o P4
GD2117 e P45 | GDB996 ..o P30, P31 | GRO248 ... P4, P5
GD2181 oo P8 | GD7008 ..o P41 | GR0249 ................ s P4, P5
GD2456 oo P8, P9 GD7069 ..o, PO | GRO250 ..o P5
G295 oo P21 L GD7071 oo, P27 | GRO257 ..o P4, P5
GD3457-04 oo P15 GD7096 oo P33 | GRO252 .o P2, P3, P4, P5
GD3457-06 oo e P8 GD7138 (oo P41 | GRO253 oo P4
GDA010 ..o e P22, P23 GD7139 oo P41 | GRO254 ... oo P2a, P4, P4a
GDA0T2 oo P13 GD7451 ............ e, P35 | GRO256 ..o e P35
GDA014 e P11, P13 | GD7452 ......... e, e P35 | GRO257 oo ......P34, P35
GDAOIE e P21 GD7460 OO P35 | GRO258 ... e P17
GDA0BY .. NPT P27 | GDT7489 oo, P35 IGRO259 o P17, P21
GDA077 o P17, P21 | GD7521 ........... e e P33 | GRO264 ............. R Pg, P17
GOA079 oo P17, P21 GD7538 oo P30, P32 | GRO265 ... P8, P15, P19, P21, P23
- GD408E ... P11, P13, P25, P27 | GD7585-02 ........... e PR IGRO266 i P22
GDA082 e P34 | GD7585-06 .o, P31 GRO28S ..o e P5
GDA083 e P34 | GD7640 ........ e P35 | GRO290 .o, P5
GDA108 oo P11, P13 | GD7826 ..o e P41 | GRO29T oo, P7
€107 5 B I AU P15 GD7995 oo P34 I GRO292 oo 7
GDAT18 e PAS, P18 GDBOT e PG I GRO293 oo P7
GDA11G e P15, P19 | GDBO37 oo P31 U GRO294 e P7
GOAI20 i viieinns P12 GDBUBE-0Z v PO IGROZSE o B7
GDAI21 oo P15 GDBO38-03 oo, P17 [ GRO296 oo P7
GDA123 oo P19, P21 L GDBO38-04 e, PG | GRO297 oo, P7
GD4173 i P28 | GDBOBS . e P34 I GRO298 oo, P7
GDAS25 o, e P37 L GBI e P31 | GRO269 ... e, P7
GDAB32Z oo P38 | GDB140 .o, P31 | GRO300 ... U P7
GDBEGZ oo P11 GDB218 oo P23 1 GRO30T oo PT

c Hev. 4793



NUMERICAL INDEX

GR1172-01

GR1221 o _P4b,P5b

GHIZ225 i
GRIZ226 ... et e PBb

GRIZ28 ...P4a P5a

Part No. Page
GRO302 .o P8, P7
GROB03B oo p7
GROZ04 .o ereeiesiaeees p7
GROB05 e aeeiinnes P7
GROZ06 oo ...Pg P7
GROBO7 e ceeeeeneeivarieaen P7
GRO323 e P35, P35
GROB27 ooeieieeeieeneicinies e P6
GRO328 . U P&
GROB29 e P8
GRO330 o e reerniane P86
GROS3BT i erereaenae P8
GROB32 i eeevaraeae P6
GRO333 ... e s P8
(GRO334 ... e eerraanenas P&
GR0335 ... et P&
GROB36 e P&
GRO338 .o P6
GRO339 oo PB
GRO340 oo Pe
GRO34T e P8
GR0O342 ..............P2, P23, P3, P3a
GRO343 ... P2, P2a, P3, P3a
GR0344 ............... P2, P2a, P3, P3a
GRO345 ..o P2, P2a, P3, P3a
GRO347 .o P2, P2a, P3, P3a
GROB4E oo P2
GROB49 oo P2, P3
GRO350 . eeeeeeeeeenes pz, P3
GRO35T e P2, P3
GROB52 .o P2, P3
GROBE3 oo cone e P2
GROB54 oo P2
GROBEE e P3
GROB56 oot P3
GRO3BT oo P19
GRO439 e P45
GROAAD e P45
GRO44S e, o P40
GROBBG ..o P40
GROBSBD o e P40
GROB9T e pag, P40
GHOBEZ i pag, P4b
GROBOT e P39, P40
GROBIE e Pag, P4t
GROBEE . U P40
GROBOB ..... P38, P40
GRO700 . I ... P38, P4
GRO702 i Pag, P4g
GROT703 .o P38, P40
GRO704 ... P39, PAD
GROS0O ... e i P3
GR0O927 .. e P38
GROGED e P38
GROGSS ... U P38
GROSEZ pos P27

Part No. Page
GR1230.......... ..P2a, P3a, P4a, Pba
GRA231 e P4a, Pba
GRA232 e P5a
GRAZE3 oeieieeeeeeee e P5a
GR1234 ... - p2a, P3a
GR1235 ... reeen eevaen pP2a, P3a
GRIZ236 e P2a
GR1237 e e P2a, P3a
GR1238 e e P2a
GR1239 e ......P3a
GRA240 .o P3a
GRI243 i P3a, P5a
GRI245 i P4b
GRI246 e P5b
GR1247 oo P4a, P5a

Hev. 4753






